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1. Test Laboratory

1.1. Introduction & Accreditation
Telecommunication Technology Labs, CAICT is an ISO/IEC 17025:2017 accredited test laboratory

under NATIONAL VOLUNTARY LABORATORY ACCREDITATION PROGRAM (NVLAP) with lab
code 600118-0 and is also an FCC accredited test laboratory (CN5017), and ISED accredited test
laboratory (ISED#:24849). The detail accreditation scope can be found on NVLAP website.

1.2. Testing Location
Location 1: CTTL (huayuan North Road)
Address: No. 52, Huayuan North Road, Haidian District, Beijing,

P. R. China 100191

1.3. Testing Environment
Normal Temperature: 15-35C
Relative Humidity: 20-75%

1.4. Project Data
Testing Start Date: 2021-05-29

Testing End Date: 2021-07-29

1.5. Signature

X

Zhang Xia, Xiong Yufei
(Prepared this test report)

* A

Zhang Ying
(Reviewed this test report)

L4
Ll N
7ﬂiﬂ
Zang Qi
(Approved this test report)
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2. Client Information

2.1. Applicant Information
Company Name: TCL Communication Ltd.
5/F, Building 22E, 22 Science Park East Avenue, Hong Kong Science Park,

Address /Post: .

Shatin, NT, Hong Kong
Contact: Gong Zhizhou
Email: zhizhou.gong@tcl.com
Telephone: 0086-755-36611722

2.2. Manufacturer Information
Company Name: TCL Communication Ltd.
5/F, Building 22E, 22 Science Park East Avenue, Hong Kong Science Park,

Address /Post: )

Shatin, NT, Hong Kong
Contact: Gong Zhizhou
Email: zhizhou.gong@tcl.com
Telephone: TCL Communication Ltd.

©Copyright. All rights reserved by CTTL. Page 5 of 135
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3. Equipment Under Test (EUT) and Ancillary Equipment (AE)
3.1. About EUT

Description Tablet PC

Model Name 9198S

FCCID 2ACCJB155

Antenna Embedded

Output power 15.50dBm maximum EIRP measured for n260
Extreme vol. Limits 3.5VDC to 4.4VDC (nominal: 3.85VDC)

Extreme temp. Tolerance -10°C to +50°C
Note: Components list, please refer to documents of the manufacturer; it is also included in the

original test record of CTTL.

The EUT supports n260 and n261 bands, 50MHz and 100MHz bandwidth, SCS 120kHz and 1CC
only. For uplink modulation, in CP-OFDM, the EUT supports QPSK, 16QAM, 64QAM, and in
DFT-s-OFDM, the EUT supports PIl/2 BPSK, QPSK, 16QAM, 64QAM.

The EUT has two antenna modules. Each antenna module has two chains and supports 2x2
MIMO working mode under CP-OFDM. The two modules did not support transmitting

simultaneously. Every chain supports 15 kinds of Beamforming which was identified by Beam ID.

3.2. Internal Identification of EUT used during the test

EUT ID* IMEI/ Serial Number HW Version SW Version
UT61a 358861400000959 03 2C61
UT84a 358861400210236 03 2C61

*EUT ID: is used to identify the test sample in the lab internally. The SW version was provided by
the applicant. The frequency stability was performed on UT84a, the others were performed on

UT61a.

©Copyright. All rights reserved by CTTL. Page 6 of 135
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4. Reference Documents

4.1. Documents supplied by applicant
EUT parameters, referring to Annex A for detailed information, is supplied by the client or

manufacturer, which is the basis of testing.

4.2. Reference Documents for testing
The following documents listed in this section are referred for testing.

Reference Title Version
FCC Part 30 UPPER MICROWAVE FLEXIBLE USE SERVICE 10-1-20
Edition
ANSI C63.26 American National Standard for Compliance Testing of 2015
Transmitters Used in Licensed Radio Services
KDB 842590 Upper Microwave Flexible Use Service v01r01 April 3,
2020

©Copyright. All rights reserved by CTTL. Page 7 of 135
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5. Laboratory Environment

Semi/Full-anechoic chamber SAC-1 (23 meters X 17meters X 10meters)
following limits along the EMC testing:

did not exceed

Min. =15 °C, Max. =35 ‘C
Min. =15 %, Max. =75 %
0.014MHz - 1MHz, >60dB;
1MHz - 1000MHz, >90dB.

Temperature
Relative humidity
Shielding effectiveness

Electrical insulation >2M

Ground system resistance <4
Normalised site attenuation (NSA) < * 4 dB, 3m/10m distance,
from 30 to 1000 MHz

Between 0 and 6 dB, from 1GHz to 18GHz

Site voltage standing-wave ratio (Svswr)

©Copyright. All rights reserved by CTTL. Page 8 of 135
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6. Summary Of Test Result

n260
Items Test Name I(=:(I:a(:u§3|¢iar; Verdict
1 Output Power 2.1046, 30.202 Pass
2 Unwanted Emission 30.203 Pass
3 Frequency Stability 2.1055 Pass
4 Occupied Bandwidth 2.1049 Pass
5 Band Edge Compliance 2.1051, 30.203 Pass
n261
Items Test Name Eéac;‘fjlér; Verdict
1 Output Power 2.1046, 30.202 Pass
2 Unwanted Emission 30.203 Pass
3 Frequency Stability 2.1055 Pass
4 Occupied Bandwidth 2.1049 Pass
5 Band Edge Compliance 2.1051, 30.203 Pass

Terms used in Verdict column

Pass. The EUT complies with the essential requirements in the standard.

P

NP Not Performed. The test was not performed by CTTL.

NA Not Applicable.The test was not applicable.

BR Re-use test data from basic model report.

F Fail. The EUT does not comply with the essential requirements in the

standard.

Explanation of worst-case configuration

The worst-case scenario for all measurements is based on the output power, occupied bandwidth,
band edge emission measurement investigation results. The test results shown in the following
sections represent the worst case measurement results. For each frequency only the maximum
measurement results of Beam ID were represent in the report. The Beam ID of maximum results

for low, center and high frequency of different chains maybe vary.

©Copyright. All rights reserved by CTTL. Page 9 of 135
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7. Measurement Uncertainty
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Measurement Uncertainty:
Frequency Range Uncertainty(dB) (k=2)

30MHz-1GHz 5.18

1GHz-18GHz 5.54

18GHz-40GHz 5.26

40GHz-60GHz 3.80

60GHz-75GHz 3.76

3.80

75GHz-110GHz

©Copyright. All rights reserved by CTTL.

Page 10 of 135



(E"l!

8. Test Equipment Utilized
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SERIES CAL. DUE CAL.
NO. NAME TYPE PRODUCER
NUMBER DATE | INTERVAL
1 Signal Generator SMF100A 104940 R&S 2021-12-09 | 1 year
2 Signal Generator E8257D |\ 50140557 | Keysight | 20220119 | 1 year
g (60GH2) ysig y
3 Antenna vuLB 483 SCHWARZBE 2021-08-27 1 year
9163 CK y
4 Antenna 3115 6914 ETS-Lindgren |2022-02-03 1 year
U rter(50GHz-75GH
5 peonve er(z) z SMZ-75 101309 R&S 2022-01-14 | 1 year
u rter(75GHz-110G
6 peonve elil(z) z SMZ-110 101357 R&S 2022-01-14 | 1 year
u rter(110GHz-170
7 peonverter( z 824068 ZE100141 Ceyear 2022-02-04 | 1 year
GHz)/
U rter(170GHz-220
8 peonverter( z 82406C | ZEI00164 Ceyear 2022-02-04 | 1 year
GHz)/
9 Spectrum Analyzer FSW67 103290 R&S 2022-02-04 1 year
(downconverter)Harmonic
10 FS-290 101655 R&S 2022-02-04 | 1
Mixer(60GHz-90GHz) year
(downconverter)Harmonic
1 FS-2110 101463 R&S 2022-01-19 | 1
Mixer(75GHz-110GHz) year
(downconverter)Harmonic
12 FS-2170 101008 R&S 2022-02-17 | 1
Mixer(110GHz-170GHz)/ year
13 | (downconvertenHarmonic | o o, 101054 R&S 2021-12-14 | 1 year
Mixer(170GHz-220GHz)/ y
14 Standard Gain Horn LB-19-25 | J202024086 AINFO  |2022-01-14 | 1 year
(40GHz-60GHz) y
15 Standard Gain Horn LB-19-25 | J202024087 A-INFO 2022-01-14 | 1 year
(40GHz-60GHz) y
Standard Gain Horn
16 LB-12-25 | J202062912 AINFO  |2022-02-17 | 1
(60GHz-90GH2) year
Standard Gain Horn
17 LB-15-25 | J202062019 AINFO  |2021-12-14 | 1
(50GHz-75GHz2) year
Standard Gain Horn
18 LB-10-25 | J202023231 AINFO  |2022-0127 | 1
(75GHz-110GHz) year
Standard Gain Horn
19 LB-10-25 | J202023232 AINFO  |2022-0127 | 1
(75GHz-110GHz) year
24 DC power supply PAS20-18 UH000695 Kikusui 2021-08-01 1 year
25 Incubator SH-641 92009470 ESPEC 2022-02-14 | 1 year
26 Receiver ESP40 100012 R&S 2022-01-03 | 1 year

©Copyright. All rights reserved by CTTL.
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Annex A: Measurement Results

A.1 Radiated Output Power

A.1.1 Summary

During the process of testing, the EUT was controlled via communication tester to ensure max
power transmission and proper modulation.

In all cases, output power is within the specified limits.

30.202 (b) For mobile stations, the average power of the sum of all antenna elements is limited to
a maximum EIRP of +43 dBm.

A.1.2.1 Method of Measurements

According to ANSI C63.26 chapter 5.2, the test site was validated to ANSI C63.4 requirements,
the radiated output power were measured using the direct radiated field strength method.

The EUT was set up for the max output power with pseudo random data modulation.

The measurements were done at 3 frequencies (bottom, middle and top of operational frequency
range) for each bandwidth.

The average RF output power measurements were performed. During the measurements, the
active transmission of EUT was keeping at the maximum output power level continuously.

The EIRP measurement used integration method and the bandwidth was the EUT specified
bandwidth, e.g, 50MHz, 100MHz.

The procedure is as follows:
Using the test configuration as follow, measure the radiated output power from the EUT and
convert the measured received power to EIRP, as required, for comparison to the applicable limits.

5 Measuement Tower
E with
Remote Blevation Control
and
AZ Polarization Adjustment
> «
Test Dist
- est Distance » .‘_
Roll Pal: 0, 90 LMNA
Roll Axis v SGH Axis "_ J_ b'
EUT =t > - i =1 =7
| 4 P [ -
r' Elavation *
Standard Gain Hom E
Styrofoam y Measurement : 'MTC
on Azmiuth 1.5m Adtenna - Receiver
Turntable [BGH) | Tower | - [
v D O "*
Azimuth Turntable -
i v
) "'I Positioner Controller I"l
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The emission characteristics of the EUT can be identified from the pre-scan measurement
information.

Exploratory radiated measurements (pre-scans) may be performed to determine the general EUT
radiated emissions characteristics and, when necessary, the EUT-to-measurement antenna
orientation that produces the maximum emission amplitude. Pre-scans shall only be used to
determine the emission frequencies (i.e., not amplitude levels). The information garnered from a
pre-scan can then be used to perform final compliance measurements using either the substitution
or direct field strength method.

For radiated measurements performed, the EUT shall be placed on a RF-transparent table or
support at a specified height above the reference ground plane with absorbers. Radiated
measurements shall be made with the measurement antenna positioned at both horizontal and
vertical polarization. The measurement antenna shall be varied from 1 m to 4 m in height above
the reference ground in a search for the relative positioning that produces the maximum radiated

©Copyright. All rights reserved by CTTL. Page 13 of 135
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signal level (i.e., field strength or received power). When orienting the measurement antenna in
vertical polarization, the minimum height of the lowest element of the antenna shall clear the site
reference ground plane by at least 25 cm.

For radiated measurements performed at frequencies above 1 GHz, the EUT shall be placed on
an RF transparent table or support at a specified height above the ground plane with absorbers.
To get the maximum power from the EUT for measurement, the EUT and its transmitting
antenna(s) shall be rotated through 360°. For each mode of transmit operation to be tested, the
frequency spectrum (based on findings from exploratory measurements) shall be monitored.

Test Note:

The average EIRP reported below is calculated by:

EIRP(dBm)=Spectrum Analyzer Channel Power Level(dBm)-Antenna Factor(dBi) + Cable
Loss(dB) + 20log(F)+20log(D)-27.56

Where:

F:frequency (MHz)

D:Distance(m) = 3m

©Copyright. All rights reserved by CTTL. Page 14 of 135
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A.1.2.2 Measurement Result
n260, Module0, SCS=120kHz, SISO Tx Chain 0

CAICT

121260861-EMC02

CP-OFDM
Bandwidth | Modulation | RB size/offset | Frequency (MHz) | Beam ID Power (dBm)

50MHz QPSK 100% RB 37025.04 24 717

1 RB 37025.04 24 5.81

100% RB 38499.96 24 9.39
100% RB 39975 21 14.92

1RB 39975 21 9.96
16QAM 100% RB 39975 21 11.75

64QAM 100% RB 39975 21 9.34
QPSK 100% RB 39975 29 14.58

100MHz QPSK 100% RB 37050 24 7.52
1 RB 37050 24 6.55
100% RB 38499.96 24 10.20
100% RB 39949.92 21 15.16
1 RB 39949.92 21 15.50
16QAM 100% RB 39949.92 21 15.08

64QAM 100% RB 39949.92 21 14.61
QPSK 100% RB 39949.92 29 14.79

Note: The power at the low frequency channel, middle frequency channel, high frequency channel, 1RB and full
RB in QPSK was measured. The channel and RB size with the maximum power was chose, and the power of
16QAM, 64QAM and the other Beam ID were measured on that channel.

DFT

Bandwidth | Modulation | RB size/offset | Frequency (MHz) | Beam ID Power (dBm)

50MHz Pi/2 BPSK 100% RB 37025.04 24 6.44

1RB 37025.04 24 5.53

100% RB 38499.96 24 10.17

100% RB 39975 21 13.83

1 RB 39975 21 13.38

QPSK 100% RB 39975 21 13.70

16QAM 100% RB 39975 21 13.77

64QAM 100% RB 39975 21 13.30

16QAM 100% RB 39975 29 11.64

100MHz | Pi/2 BPSK 100% RB 37050 24 6.60

1RB 37050 24 5.65

100% RB 38499.96 24 10.05

100% RB 39949.92 21 14.37

1RB 39949.92 21 11.56

QPSK 100% RB 39949.92 21 14.85

16QAM 100% RB 39949.92 21 10.95

64QAM 100% RB 39949.92 21 10.73

QPSK 100% RB 39949.92 29 11.76

©Copyright. All rights reserved by CTTL.
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n260, Module0, SCS=120kHz, SISO Tx Chain 1

CAICT

121260861-EMC02

Bandwidth | OFDM | Modulation RB Frequency Beam ID Power
size/offset (MHz) (dBm)

50MHz CP 16QAM 100% RB 37025.04 152 6.80
50MHz CP QPSK 100% RB 37025.04 148 6.40
50MHz CP QPSK 100% RB 38499.96 152 10.74
50MHz CP QPSK 100% RB 39975 150 14.07
50MHz CP QPSK 100% RB 39975 148 13.95
100MHz CP QPSK 100% RB 37050 152 7.00
100MHz CP QPSK 100% RB 37050 148 5.74
100MHz CP QPSK 100% RB 38499.96 152 9.25
100MHz CP QPSK 100% RB 38499.96 148 8.93
100MHz CP QPSK 100% RB 39949.92 150 13.38
100MHz DFT QPSK 100% RB 39949.92 150 13.33
100MHz DFT QPSK 1RB 39949.92 148 15.15

Note: According to the measurement resuls in Chain 0, the set of OFDM, modulation and RB size
with higher power in Chain 1 was measured on low, middle and high frequency channel of 50MHz
and 100MHz bandwidth.

n260, Module0, SCS=120kHz, MIMO Tx Chain 0 Beam ID 24 + Tx Chain 1 Beam ID 152

Bandwidth | OFDM | Modulation RB Frequency Power
size/offset (MHZz) (dBm)

50MHz CP QPSK 100% RB 39975 11.36
50MHz CP QPSK 1RB 39975 15.09

Note: According to the measurement resuls in Chain 0 and Chain 1, the set of modulation, RB size
and channel with higher power at the specified bandwidth was measured.

©Copyright. All rights reserved by CTTL. Page 16 of 135
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n260, Module1, SCS=120kHz, SISO Tx Chain 0

CP-OFDM

Bandwidth | Modulation | RB size/offset | Frequency (MHz) | Beam ID Power (dBm)

50MHz QPSK 100% RB 37025.04 25 7.96

100% RB 38499.96 25 10.19

100% RB 39975 27 12.28

1RB 39975 27 11.06

16QAM 100% RB 39975 27 11.82

64QAM 100% RB 39975 27 9.82

16QAM 100% RB 39975 18 12.76

100MHz QPSK 100% RB 37050 25 8.22

1RB 37050 25 7.26

100% RB 38499.96 25 9.31

100% RB 39949.92 27 12.45

1 RB 39949.92 27 11.63

16QAM 100% RB 39949.92 27 9.72

64QAM 100% RB 39949.92 27 8.99

QPSK 100% RB 39949.92 18 12.76

Note:The channel with the maximum power of QPSK was chose, and the power of 16QAM,
64QAM and the other Beam ID were measured on that channel.

DFT

Bandwidth | Modulation | RB size/offset | Frequency (MHz) | Beam ID Power (dBm)

50MHz Pi/2 BPSK 100% RB 37025.04 25 8.42

1RB 37025.04 25 6.37

100% RB 38499.96 25 9.03

100% RB 39975 27 11.53

1 RB 39975 27 12.04

QPSK 1RB 39975 22 10.13

16QAM 1RB 39975 22 11.76

64QAM 1RB 39975 22 11.31

Pi/2 BPSK 1 RB 39975 18 11.84

100MHz | Pi/2 BPSK 100% RB 37050 25 5.67

100% RB 38499.96 25 9.84

100% RB 39949.92 27 10.83

1RB 39949.92 27 12.16

QPSK 1RB 39949.92 27 10.33

16QAM 1RB 39949.92 27 11.39

64QAM 1 RB 39949.92 27 10.58

Pi/2 BPSK 1 RB 39949.92 18 12.39

Note: The channel with the maximum power of Pi/2 BPSK was chose, and the power of QPSK,
16QAM, 64QAM and the other Beam ID were measured on that channel.

©Copyright. All rights reserved by CTTL. Page 17 of 135
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n260, Module1, SCS=120kHz, SISO Tx Chain 1
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Bandwidth | OFDM | Modulation RB Frequency Beam ID Power
size/offset (MHz) (dBm)

50MHz CP 16QAM 100% RB 37025.04 146 7.66
50MHz CP 16QAM 100% RB 38499.96 146 10.50
50MHz CP 16QAM 100% RB 39975 155 11.07
100MHz CP QPSK 100% RB 37050 146 7.58
100MHz CP QPSK 100% RB 38499.96 146 10.02
100MHz CP QPSK 100% RB 39949.92 155 11.57

Note: According to the measurement results for Chain 0, the set of OFDM, modulation and RB size
with higher power was measured on low, middle and high channel of 50MHz and 100MHz

bandwidth.
n260, Module0, SCS=120kHz, MIMO Tx Chain 0 Beam ID 27 +Tx Chain 1 Beam ID 155
Bandwidth | OFDM | Modulation RB Frequency Power (dBm)
size/offset (MHz)
50MHz CP 16QAM 100% RB 39975 9.07
100MHz CP QPSK 100% RB 39949.92 9.30

Note: According to the measurement results for Chain 0 and Chain 1, the set of OFDM, modulation,

RB size and channel with higher power at the specified bandwidth was measured.

©Copyright. All rights reserved by CTTL.
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n261, Module0, SCS=120kHz, SISO Tx Chain 0

CAICT

121260861-EMC02

CP-OFDM

Bandwidth | Modulation | RB size/offset | Frequency (MHz) | Beam ID Power (dBm)

50MHz 64QAM 100% RB 27525 20 11.09

100% RB 27924.96 20 11.87

100% RB 28324.92 20 12.45

1RB 28324.92 20 7.99

16QAM 100% RB 28324.92 20 9.49

QPSK 100% RB 28324.92 20 10.95

64QAM 100% RB 28324.92 28 11.03

100MHz 64QAM 100% RB 27550.08 18 8.68

1RB 27550.08 18 9.08

100% RB 27924.96 20 12.12

1 RB 27924.96 20 9.25

100% RB 28299.96 20 9.43

1 RB 28299.96 20 8.49

16QAM 100% RB 27924.96 20 10.66

QPSK 100% RB 27924.96 20 10.16

16QAM 100% RB 27924.96 28 12.16

Note:The channel with the maximum power of 64QAM and 100%RB was chose, and the power of

1RB, 16QAM, QPSK and the other Beam ID were measured on that channel.

DFT

Bandwidth | Modulation | RB size/offset | Frequency (MHz) | Beam ID Power (dBm)

50MHz 64QAM 100% RB 27525 20 9.90

100% RB 27924.96 20 5.68

100% RB 28324.92 20 11.97

1 RB 28324.92 20 4.14

QPSK 100% RB 28324.92 20 9.82

16QAM 100% RB 28324.92 20 9.64

Pi/2 BPSK 100% RB 28324.92 20 9.47

64QAM 100% RB 28324.92 28 11.86

100MHz 64QAM 100% RB 27550.08 18 9.53

100% RB 27924.96 20 12.16

100% RB 28299.96 20 10.56

1RB 27924.96 20 9.98

QPSK 100% RB 27924.96 20 10.27

16QAM 100% RB 27924.96 20 10.59

Pi/2 BPSK 100% RB 27924.96 20 10.74

64QAM 100% RB 27924.96 28 12.12

Note:The channel with the maximum power of 64QAM and 100% RB was chose, and the power of
1RB, QPSK, 16QAM, Pi/2 BPSK and the other Beam ID were measured on that channel.

©Copyright. All rights reserved by CTTL.
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n261, Module0, SCS=120kHz, SISO Tx Chain 1

CAICT

121260861-EMC02

Bandwidth | OFDM | Modulation RB Frequency Beam ID Power
size/offset (MHz) (dBm)

50MHz CP 64QAM 100% RB 27525 148 8.20
50MHz CP 64QAM 100% RB 27924.96 148 13.47
50MHz CP 64QAM 100% RB 27924.96 157 7.93
50MHz CP 64QAM 100% RB 28324.92 148 9.34
100MHz DFT 64QAM 100% RB 27550.08 148 8.31
100MHz CP 16QAM 100% RB 27924.96 148 11.56
100MHz DFT 64QAM 100% RB 27924.96 148 13.22
100MHz DFT 64QAM 100% RB 27924.96 157 8.64
100MHz DFT 64QAM 100% RB 28299.96 148 10.18

Note: the set of OFDM, modulation and RB size with higher power of Chain 0 was chose and
measured on low, middle and high channel of 50MHz and 100MHz bandwidth for Chain 1.

n261, Module0, SCS=120kHz, MIMO Tx Chain 0 + Tx Chain 1

Bandwidth | OFDM | Modulation RB Frequency Beam ID Power
size/offset (MHz) Chain0+Chain1 (dBm)

50MHz CP 64QAM 100% RB 28324.92 20+148 9.90
100MHz CP 16QAM 100% RB 27924.96 20+148 11.40

Note: According to the measurement results in Chain0 and Chain1, the set of modulation, RB size
and channel with higher power at the specified bandwidth was measured for MIMO.

©Copyright. All rights reserved by CTTL.
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CP-OFDM

Bandwidth | Modulation | RB size/offset | Frequency (MHz) | Beam ID Power (dBm)

50MHz QPSK 100% RB 27525 15 717

1 RB 27525 15 7.60

100% RB 27924.96 15 8.10

100% RB 28324.92 15 11.65

1RB 28324.92 15 9.54

16QAM 100% RB 28324.92 15 8.35

64QAM 100% RB 28324.92 15 7.63

QPSK 100% RB 28324.92 25 12.35

100MHz QPSK 100% RB 27550.08 15 7.45

1 RB 27550.08 15 7.31

100% RB 27924.96 15 8.14

100% RB 28299.96 15 8.70

1 RB 28299.96 15 8.06

16QAM 100% RB 28299.96 15 8.74

64QAM 100% RB 28299.96 15 7.33

16QAM 100% RB 28299.96 25 7.50

Note:The channel with the maximum power of QPSK was chose, and the power of 16QAM,

64QAM and the other Beam ID were measured on that channel.

DFT
Bandwidth | Modulation | RB size/offset | Frequency (MHz) | Beam ID Power (dBm)

50MHz Pi/2 BPSK 100% RB 27525 15 7.31
1RB 27525 15 7.47

100% RB 27924.96 15 7.95
100% RB 28324.92 15 10.49
1 RB 28324.92 15 10.20
QPSK 100% RB 28324.92 15 10.22
16QAM 100% RB 28324.92 15 10.14
64QAM 100% RB 28324.92 15 10.20
Pi/2 BPSK 100% RB 28324.92 25 10.47

100MHz | Pi/2 BPSK 100% RB 27550.08 15 9.14
1RB 27550.08 15 7.91

100% RB 27924.96 15 10.37

100% RB 28299.96 15 8.12

1RB 28299.96 15 8.46

QPSK 100% RB 27924.96 15 8.50

16QAM 100% RB 27924.96 15 8.57

64QAM 100% RB 27924.96 15 8.39

16QAM 100% RB 27924.96 25 7.46

Note:The channel with the maximum power of Pi/2 BPSK was chose, and the power of QPSK,
16QAM, 64QAM and the other Beam ID were measured on that channel.
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Bandwidth | OFDM | Modulation RB Frequency Beam ID Power
size/offset (MHz) (dBm)

50MHz CP QPSK 100% RB 27525 153 6.57
50MHz CP QPSK 100% RB 27924.96 153 7.73
50MHz CP QPSK 100% RB 28324.92 153 8.47
100MHz DFT Pi/2 BPSK 100% RB 27550.08 153 6.46
100MHz DFT Pi/2 BPSK 100% RB 27924.96 153 8.19
100MHz DFT Pi/2 BPSK 100% RB 28299.96 153 8.17

Note: According to the results in Chain 0, the set of OFDM, modulation and RB size with higher
power was chosed and measured on low, middle and high channel of 50MHz and 100MHz

bandwidth.
n261, Module0, SCS=120kHz, MIMO Tx Chain 0 Beam ID 16 +Tx Chain 1 Beam ID 144
Bandwidth | OFDM | Modulation RB Frequency Power (dBm)
size/offset (MHz)
50MHz CP QPSK 100% RB 28324.92 8.96
100MHz DFT Pi/2 BPSK 100% RB 27924.96 11.82

channel with higher power at the specified bandwidth was measured for MIMO.

©Copyright. All rights reserved by CTTL.
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A.2 Emission Limit

A.2.1 Measurement Method

The measurement procedures in ANSI C63.26 are used.

The spectrum was scanned from 30 MHz to the 10th harmonic of the highest frequency generated
within the equipment. The resolution bandwidth is set as outlined in Part 30.203.

The spectrum is scanned with the mobile station transmitting at carrier frequencies that pertain to
low, mid and high channels of FR2 n260 and FR2 n261.

NASI C63.26 chapter 5.5.2.1: Such radiated measurements shall use substitution methods unless
a test site validated to ANSI C63.4 requirements is utilized, in which case, radiated fundamental
and/or unwanted emissions can be measured using the direct radiated field strength method.

The procedure of radiated spurious emissions is as follows:
Using the test configuration as follow, measure the radiated emissions directly from the EUT and

convert the measured field strength or received power to ERP or EIRP, as required, for
comparison to the applicable limits.
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A
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The emission characteristics of the EUT can be identified from the pre-scan measurement
information.

Exploratory radiated measurements (pre-scans) may be performed to determine the general
EUT radiated emissions characteristics and, when necessary, the EUT-to-measurement antenna
orientation that produces the maximum emission amplitude. Pre-scans shall only be used to
determine the emission frequencies (i.e., not amplitude levels). The information garnered from a
pre-scan can then be used to perform final compliance measurements using either the substitution
or direct field strength method.

For radiated emissions measurements performed at frequencies less than or equal to 1 GHz,
the EUT shall be placed on a RF-transparent table or support at a nominal height of 80 cm above
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the reference ground plane. Radiated measurements shall be made with the measurement
antenna positioned in both horizontal and vertical polarization. The measurement antenna shall be
varied from 1 m to 4 m in height above the reference ground in a search for the relative positioning
that produces the maximum radiated signal level (i.e., field strength or received power). When
orienting the measurement antenna in vertical polarization, the minimum height of the lowest
element of the antenna shall clear the site reference ground plane by at least 25 cm.

The radiated emission measurements of all non-harmonic and harmonics of the transmit
frequency through the 10th harmonic were measured with peak detector.

For radiated measurements performed at frequencies above 1 GHz, the EUT shall be placed
on an RF transparent table or support at a nominal height of 1.5 m above the ground plane.
When maximizing the emissions from the EUT for measurement, the EUT and its transmitting
antenna(s) shall be rotated through 360°. For each mode of operation to be tested, the frequency
spectrum (based on findings from exploratory measurements) shall be monitored.

Final measurements shall be performed for the worst case combination(s) of variable technical
parameters that result in the maximum measured emission amplitude, record the frequency and
amplitude of the highest fundamental emission (if applicable), and the frequency and amplitude
data for the six highest-amplitude spurious emissions.

Test Setting:

Detector=RMS

Trace mode=trace average

Sweep time= auto couple

Number of sweep points =2*span/RBW
The trace was allowed to stabilize
RBW=1MHz, VBW=3MHz

The average EIRP reported below is canculated by:

30M-1GHz:

ERP(dBm)=Spectrum Analyzer Level(dBm)+Total loss(dB)-2.15

1GHz-18GHz:

EIRP(dBm)= Spectrum Analyzer Level(dBm)+Total loss(dB)

18GHz-60GHz:

EIRP(dBm)= Spectrum Analyzer Level(dBm)-Antenna Factor(dBi) + Cable Loss(dB) +
20log(F)+20log(D)-27.56

60GHz-110GHz:

EIRP(dBm)= Spectrum Analyzer Level(dBm)-Antenna Factor(dBi) + converter Loss(dB)
20log(F)+20log(D)-27.56

Where:

F:frequency (MHz)

D:Distance(m)

+

Frequency Range Distance(m)
30MHz-1GHz 3
1GHz-18GHz 3
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18GHz-40GHz

40GHz-60GHz

60GHz-75GHz

75GHz-110GHz

110GHz-170GHz

ol |w|lw|lw|w

170GHz-200GHz

A.2.2 Measurement Limit

Part 30.203 specify that the total radiated power of any emission outside a licensee's frequency
block shall be =13 dBm/MHz or lower. However, in the bands immediately outside and adjacent to
the licensee's frequency block, having a bandwidth equal to 10 percent of the channel bandwidth,
the conductive power or the total radiated power of any emission shall be -5 dBm/MHz or lower.

A.2.3 Measurement Results

Radiated emissions measurements were made only at the upper, middle, and lower carrier
frequencies of the FR2 n260 and n261. It was decided that measurements at these three carrier
frequencies would be sufficient to demonstrate compliance with emissions limits because it was
seen that all the significant spurs occur well outside the band and no radiation was seen from a
carrier in one block of the FR2 n260 and n261 into any of the other blocks. The equipment must
still, however, meet emissions requirements with the carrier at all frequencies over which it is
capable of operating and it is the manufacturer's responsibility to verify this.The evaluated
frequency range is from 30MHz to 100GHz for n261 and n260.
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A.2.4 Measurement Results Table (worst case of all power)
Frequency | Antenna Modulation Band- Channel Frequency Result
width Range
n260 Module 1 DFT, PI/2 50MHz Low 30MHz-200GHz Pass
SISO: Tx | BPSK, 32RB
Chain 0
Beam ID 25
Module 0 CP-OFDM, 50MHz Middle 30MHz-200GHz Pass
Chain 1 QPSK,
Beam ID 32RB
152
Module 0 CP-OFDM, | 100MHz High 30MHz-200GHz Pass
SISO: Tx QPSK, 1RB
Chain 0
Beam ID 21
n261 Module 0 CP-OFDM, 50MHz Low 30MHz-100GHz Pass
Chain 0 64QAM,
Beam ID 20 32RB
Module 0 CP-OFDM 50MHz Middle 30MHz-100GHz Pass
Chain 1 , 64QAM,
Beam ID 32RB
148
Module 0 CP-OFDM, 50MHz High 30MHz-100GHz Pass
Chain 0 64QAM,
Beam ID 20 32RB

©Copyright. All rights reserved by CTTL.
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n261, High Channel, 75GHz-100GHz
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A.3 Freguency Stability

$2.1055

A.3.1 Method of Measurement

Frequency stability is a measure of the frequency drift due to temperature and supply voltage

variations, with reference to the frequency measured at +20 °C and rated supply voltage. Two

reference points are established at the applicable unwanted emissions limit using a RBW equal to
the RBW required by the unwanted emissions specification of the applicable regulatory standard.

These reference points measured using the lowest and highest channel of operation shall be

identified as FL and Fu respectively.

1. Measure the carrier frequency at room temperature.

2. Subject the EUT to overnight soak at -30°C.

3. With the EUT, powered via nominal voltage, connected to the simulator or working in
non-signaling mode, and in a simulated call on middle channel for each frequency band,
measure the carrier frequency. These measurements should be made within 2 minutes of
Powering up the EUT, to prevent significant self-warming.

4. Repeat the above measurements at 10°C increments from -30°C to +50°C. Allow at least 1.5
hours at each temperature, unpowered, before making measurements.

5. Re-measure carrier frequency at room temperature with nominal voltage. Vary supply voltage
from minimum voltage to maximum voltage, in 0.1Volt increments re-measuring carrier
frequency at each voltage. Pause at nominal voltage for 1.5 hours unpowered, to allow any
self-heating to stabilize, before continuing.

6. Subject the EUT to overnight soak at +50°C.

7. With the EUT, powered via nominal voltage, connected to the CMW500 and in a simulated call
on the center channel, measure the carrier frequency. These measurements should be made
within 2 minutes of Powering up the EUT, to prevent significant self-warming.

8. Repeat the above measurements at 10 ‘Cincrements from -30°C to +50°C. Allow at least 1.5
hours at each temperature, unpowered, before making measurements.

9. At all temperature levels hold the temperature to +/- 0.5°C during the measurement procedure.

The frequency stability shall be sufficient to ensure that the fundamental emission stays within the
authorized frequency block. As this transceiver is considered "Hand carried, battery powered
equipment" Section 2.1055(d)(2) applies. This requires that the lower voltage for frequency
stability testing be specified by the manufacturer. This transceiver is specified to operate with an
input voltage of the lower, higher and nominal voltage. Operation above or below these voltage
limits is prohibited by transceiver software in order to prevent improper operation as well as to
protect components from overstress.
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A.3.2 Measurement results

n260, DFT 64QAM, 1RB

Frequency Error vs Temperature
OPERATING FREQUENCY: 38499960000Hz

POWER TEMP FREQUENCY Freq. Dev Deviation
(VDC) (C) (Hz) (Hz)
3.85 +20(REF) 38523526900 / /
-30 38523866200 339300 | 0.0008808%
-20 38523784000 257100 | 0.0006674%
-10 38523676900 150000 | 0.0003894%
+0 38523609100 82200 | 0.0002134%
+10 38523534100 7200 | 0.0000187%
+20 38523541200 14300 | 0.0000371%
+30 38523351900 -175000 | -0.0004543%
+40 38523387500 -139400 | -0.0003619%
+50 38523369700 -157200 | -0.0004081%
3.00 +20 38523894800 367900 | 0.0009550%
4.40 +20 38523473400 -53500 | -0.0001389%
n261, PUSCH DFT 64QAM, 1RB
Frequency Error vs Temperature
OPERATING FREQUENCY: 27924960000Hz
POWER TEMP FREQUENCY Freq. Dev Deviation
(VDC) (C) (Hz) (Hz)
3.85 +20(REF) 27925455200 / /
-30 27925744400 289200 | 0.0010356%
-20 27925769400 314200 | 0.0011251%
-10 27925762300 307100 | 0.0010997%
+0 27925833700 378500 | 0.0013554%
+10 27925530100 74900 | 0.0002682%
+20 27925480200 25000 | 0.0000895%
+30 27925440900 -14300 | -0.0000512%
+40 27925437300 -17900 | -0.0000641%
+50 27925390900 -64300 | -0.0002303%
3.00 +20 27924968500 -486700 | -0.0017429%
4.40 +20 27925459000 3800 | 0.0000136%
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A.4 Occupied Bandwidth

Occupied bandwidth measurements are only provided for selected frequencies in order to reduce
the amount of submitted data. Data were taken at the specified frequencies and modulation. The
table below lists the measured 99% BW. Spectrum analyzer plots are included on the following
pages.

The measurement method is from ANSI C63.26:

a) The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The frequency span for the spectrum analyzer shall be set wide enough to capture all modulation
products including the emission skirts.

b) The nominal IF filter 3 dB bandwidth (RBW) shall be in the range of 1% to 5% of the anticipated
OBW, and the VBW shall be set 2 3 x RBW.

c) Set the reference level of the instrument as required to prevent the signal amplitude from
exceeding the maximum spectrum analyzer input mixer level for linear operation.

d) Set the detection mode to peak, and the trace mode to max-hold.

The average EIRP reported below is canculated by:

EIRP(dBm)=Spectrum Analyzer Channel Power Level(dBm)-Antenna Factor(dBi) + Cable
Loss(dB) + 20log(F)+20log(D)-27.56

Where:

F:frequency (MHz)

D:Distance(m)=3m

n260, Module0, SCS=120kHz, SISO Tx Chain 0

CP-OFDM

Bandwidth | Modulation | Frequency (MHz) | Beam ID Occupied Bandwidth (99%) (MHz)

50MHz QPSK 37025.04 24 46.74

38499.96 24 46.33

39975 21 46.58

16QAM 39975 21 46.21

64QAM 39975 21 46.62

QPSK 39975 29 46.46

100MHz QPSK 37050 24 95.66

38499.96 24 95.15

39949.92 21 95.98

16QAM 39949.92 21 95.43

64QAM 39949.92 21 95.87

QPSK 39949.92 29 96.82

Note:The channel with the maximum power of QPSK was chose, and the 16QAM, 64QAM and the
other Beam ID were measured on that channel. The maximum occupied bandwidth figures were
showed in the following two pages.
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n260, 50MHz Bandwidth, CP-OFDM, Low Channel 37025.04MHz, QPSK (99% BW)
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n260, 50MHz Bandwidth, CP-OFDM, Middle Channel 38499.96MHz, QPSK (99% BW)
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n260, 50MHz Bandwidth,CP-OFDM,High Channel 39975MHz, 6 4QAM (99% BW)
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n260, 100MHz Bandwidth,CP-OFDM, Low Channel 37050MHz, QPSK (99% BW)
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n260, 100MHz Bandwidth, CP-OFDM, Middle Channel 38499.96MHz, QPSK (99% BW)
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n260, 100MHz Bandwidth, CP-OFDM, High Channel 39949.92MHz, QPSK (99% BW)

Multiviews | Spectrum I
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n260, Module0, SCS=120kHz, SISO Tx Chain 0

DFT

Bandwidth | Modulation | Frequency (MHz) | Beam ID Occupied Bandwidth (99%) (MHz)

50MHz Pi/2 BPSK 37025.04 24 46.29

38499.96 24 46.08

39975 21 46.17

QPSK 39975 21 46.27

16QAM 39975 21 46.36

64QAM 39975 21 46.29

16QAM 39975 29 46.23

100MHz | Pi/2 BPSK 37050 24 92.85

38499.96 24 92.17

39949.92 21 92.88

39949.92 29 91.61

Note:The channel with the maximum power of QPSK was chose, and the 16QAM, 64QAM and the
other Beam ID were measured on that channel. The maximum occupied bandwidth figures were
showed in the following two pages.
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n260, 50MHz Bandwidth, DFT, Low Channel 37025.04MHz, Pi/2 BPSK (99% BW)
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n260, 50MHz Bandwidth, DFT, Middle Channel 38499.96MHz, Pi/2 BPSK (99% BW)
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n260, 50MHz Bandwidth,DFT,High Channel 39975MHz, 16QAM (99% BW)
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n260, 100MHz Bandwidth, DFT, Low Channel 37050MHz, Pi/2 BPSK (99% BW)
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n260, 100MHz Bandwidth, DFT, Middle Channel 38499.96MHz, Pi/2 BPSK (99% BW)
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n260, 100MHz Bandwidth, DFT, High Channel 39949.92MHz, Pi/2 BPSK (99% BW)
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n260, Module0, SCS=120kHz, SISO Tx Chain 1
Bandwidth | OFDM | Modulation RB Frequency Beam | Occupied Bandwidth
size/offset (MHz) ID (99%) (MHz)

50MHz CP 16QAM 100% RB 37025.04 152 46.54
50MHz CP QPSK 100% RB 37025.04 148 46.43
50MHz CP QPSK 100% RB 38499.96 152 46.18
50MHz CP QPSK 100% RB 38499.96 148 46.15
50MHz CP QPSK 100% RB 39975 150 46.16
50MHz CP QPSK 100% RB 39975 148 46.08
100MHz CP QPSK 100% RB 37050 152 95.45
100MHz CP QPSK 100% RB 37050 148 99.66
100MHz CP QPSK 100% RB 38499.96 152 95.12
100MHz CP QPSK 100% RB 38499.96 148 95.21
100MHz DFT QPSK 100% RB 39949.92 150 92.09

Note: According to the results in Chain 0, the set of OFDM, modulation and RB size with higher
power was measured on low, middle and high channel of 50MHz and 100MHz bandwidth. The
maxium occupied bandwidth of 50MHz and 100MHz bandwidth figures were showed in the

following.
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n260, 100MHz Bandwidth, CP, Low Channel 37050MHz, QPSK (99% BW)

Multiview Spectrum
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n260, Module0, SCS=120kHz, MIMO Tx Chain 0 Beam ID 24 + Tx Chain 1 Beam ID 152
Bandwidth | OFDM | Modulation RB Frequency Occupied
size/offset (MHz) Bandwidth (99%)
(MHz)
50MHz CP QPSK 100% RB 39975 46.44
Note: According to the results of Chain 0 and Chain 1, the set of OFDM, modulation, RB size and

channel with higher power at the specified bandwidth was measured and the figure was showed in

the following:
MultiView Spectrum D
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n260, Module1, SCS=120kHz, SISO Tx Chain 0

CP-OFDM

Bandwidth | Modulation | Frequency (MHz) | Beam ID Occupied Bandwidth (99%) (MHz)

50MHz QPSK 37025.04 25 46.66

38499.96 25 46.34

39975 27 46.21

16QAM 39975 27 46.12

64QAM 39975 27 46.37

16QAM 39975 27 46.12

16QAM 39975 18 46.08

100MHz QPSK 37050 25 95.15

38499.96 25 95.11

39949.92 27 95.63

39949.92 18 95.04

Note:The channel with the maximum power of QPSK was chose, and the 16QAM, 64QAM and the
other Beam ID were measured on that channel. The maximum occupied bandwidth figures were
showed in the following two pages.
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n260, 50MHz Bandwidth, CP-OFDM, Low Channel 37025.04MHz, QPSK (99% BW)

Spectram =
40 dBm Offset €3.40 dB RBW 1 MH=
0 dBe SWT 1 ms VBW = MH=z Mode ASuto Sweep Count 100/100

.

N
I Occupied Bandwidth

MIL1] -0.Z26 dBm)|
7.0454<10 GHZzZ|

=0

zo

10

-1u de K

-20 g
PP T F Y S WO Y T T L
-30 de
—an dp
50 de.
60 de.
CIF 37.02506 Gl I= 1001 pts 10.2 Ml iz Span 10Z2.0 Mi Iz
7 Marker Table
Tvpe | Ref | Trc | X-wvalue | ¥-value | Funcrion Funcrion Resulr |
[T 1 S7.04544 GHz -0.26 dBm Occ B 46.65822269 MHz
TL 1 37.00181 GHz -5.33 dBm Occ Bw Centrold 37.025139265 GHz
T2 1 37.0454G5 GHz -10.16 dBim Occ Bw Freg Offset 79.265479385 kHz

J [T

N

15:37:20 20.06.2021

n260, 50MHz Bandwidth, CP-OFDM, Middle Channel 38499.96MHz, QPSK (99% BW)
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n260, 100MHz Bandwidth,CP-OFDM, Low Channel 37050MHz, QPSK (99% BW)

Spectrum
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n260, 100MHz Bandwidth, CP-OFDM, Middle Channel 38499.96MHz, QPSK (99% BW)
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n260, 100MHz Bandwidth, CP-OFDM, High Channel 39949.92MHz, QPSK (99% BW)
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n260, Module1, SCS=120kHz, SISO Tx Chain 0

DFT
Bandwidth | Modulation | Frequency (MHz) | Beam ID Occupied Bandwidth (99%) (MHz)

50MHz Pi/2 BPSK 37025.04 25 46.20
38499.96 25 46.29
39975 27 46.26
100MHz | Pi/2 BPSK 37050 25 94.36
38499.96 25 91.91
39949.92 27 93.03
n260, 50MHz Bandwidth, DFT, Low Channel 37025.04MHz, Pi/2 BPSK (99% BW)
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n260, 100MHz Bandwidth, DFT, Low Channel 37050MHz, Pi/2 BPSK (99% BW)

Multiview Spectrum 1 [ J
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n260, 100MHz Bandwidth, DFT, Middle Channel 38499.96MHz, Pi/2 BPSK (99% BW)

Multiview Spectrum 1 [ J
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n260, 100MHz Bandwidth, DFT, High Channel 39949.92MHz, Pi/2 BPSK (99% BW)

Multiview Spectrum 1 [ J
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n260, Module1, SCS=120kHz, SISO Tx Chain 1

CAICT

121260861-EMC02

Bandwidth | OFDM Modulation

RB
size/offset

(MHz)

Frequency

Beam

ID

Occupied Bandwidth
(99%) (MHz)

50MHz CcP 16QAM

100% RB

37025.04

146

46.27

50MHz CP 16QAM

100% RB

38499.96

146

46.16

50MHz CcP 16QAM

100% RB

39975

155

47.09

100MHz CP QPSK

100% RB

37050

146

95.17

100MHz CP QPSK

100% RB

38499.96

146

94.83

100MHz CP QPSK

100% RB

39949.92

155

95.46

Note: According to the results of Chain 0, the set of OFDM, modulation and RB size with higher

power was measured on low, middle and high channel. The maxium occupied bandwidth figure

was showed in the following.

n260, 50MHz Bandwidth, CP, 39975MHz, 16QAM (99% BW)

[ -]

MultiViewvr Spectrum
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n260, 100MHz Bandwidth, CP, 39949.92MHz, QPSK (99% BW)
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Multiview Spectrum
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n260, Module1, SCS=120kHz, MIMO Tx Chain 0 Beam ID 27 + Tx Chain 1 Beam ID 155
Bandwidth | OFDM | Modulation RB Frequency Occupied Bandwidth
size/offset (MHz) (99%) (MHz)
50MHz CP 16QAM 100% RB 39975 46.78
100MHz CP QPSK 100% RB 39949.92 94.59
Note: According to the resules of Chain 0 and Chain 1, the set of OFDM, modulation, RB size and
channel with higher power at the specified bandwidth was measured and the figure was showed in

the following:

MultiViewr Spectrum 1
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T2 1 39.998319 GHz -3.99 dBm Occ Bw Freq Offset -92.31352137 kHz

i ] [

14:47:30 24.07.2021

MultiView | Spectrum 1
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T1 1 39.902477 GHz -10.96 dBm Occ Bw Centroid 39.949772021 GHz
T2 1 39.997067 GHz -11.03 dBm Occ Bw Freq Offset -147. 978899338 kHz
]_[ | Measuring... GARMAALER we 2707E0T

15:59:01 27.07.2021

©Copyright. All rights reserved by CTTL. Page 65 of 135



(E"l!

CAICT

121260861-EMC02

n261, Module0, SCS=120kHz, SISO Tx Chain 0

CP-OFDM
Bandwidth | Modulation | Frequency (MHz) | Beam ID Occupied Bandwidth (99%) (MHz)

50MHz 64QAM 27525 20 45.34
27924.96 20 45.34

28324.92 20 45.65

16QAM 28324.92 20 46.04

64QAM 28324.92 29 46.06

100MHz 64QAM 27550.08 18 94.53
27550.08 20 93.33

27924.96 20 93.33

28299.96 20 93.34

16QAM 27924.96 20 94.29

QPSK 27924.96 20 94.60

16QAM 27924.96 28 94.32

Note:The channel with the maximum power of 64QAM was chose, and the 16QAM, QPSK and the
other Beam ID were measured on that channel. The maximum occupied bandwidth figures were
showed in the following two pages.
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n261, 50MHz Bandwidth, CP-OFDM, 27525MHz, 64QAM (99% BW)

CAIC

121260861-EMC02

n261, 50MHz Bandwidth, CP-OFDM, 27924.96MHz, 64QAM (99% BW)

n261, 50MHz Bandwidth,CP-OFDM,28324.92MHz, 64QAM (99% BW)

(-]

Multiviews Spectrum 1
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n261, 100MHz Bandwidth,CP-OFDM, 27550.08MHz, 64QAM (99% BW)
Multiview Spectrum 1 N h]
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n261, 100MHz Bandwidth, CP-OFDM, 27924.96MHz, QPSK (99% BW)
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n261, 100MHz Bandwidth, CP-OFDM, 28299.96MHz, 64QAM (99% BW)
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n261, Module0, SCS=120kHz, SISO Tx Chain 0

DFT

Bandwidth | Modulation | Frequency (MHz) | Beam ID Occupied Bandwidth (99%) (MHz)

50MHz 64QAM 27525 20 49.42

27924.96 20 46.87

28324.92 20 45.88

QPSK 28324.92 20 46.15

16QAM 28324.92 20 45.99

Pi/2 BPSK 28324.92 20 45.98

64QAM 28324.92 28 45.89

100MHz 64QAM 27550.08 18 91.20

27550.08 20 98.23

27924.96 20 93.54

28299.96 20 90.65

QPSK 27924.96 20 91.78

16QAM 27924.96 20 91.54

Pi/2 BPSK 27924.96 20 91.22

64QAM 27924.96 28 91.33

Note:The channel with the maximum power of 64QAM was chose, and the QPSK, 16QAM, Pi/2
BPSK and the other Beam ID were measured on that channel. The maximum occupied bandwidth
figures were showed in the following two pages.
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n261, 50MHz Bandwidth, DFT, 27525MHz, 64QAM (99% BW)
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n261, Module0, SCS=120kHz, SISO Tx Chain 1
Bandwidth | OFDM | Modulation RB Frequency Beam | Occupied Bandwidth
size/offset (MHz) ID (99%) (MHz)

50MHz CcP 64QAM 100% RB 27525 148 45.94
50MHz CP 64QAM 100% RB 27924.96 148 46.00
50MHz CcP 64QAM 100% RB 28324.92 148 45.60

50MHz CcpP 64QAM 100% RB 28324.92 157 45.98
100MHz DFT 64QAM 100% RB 27550.08 148 91.30
100MHz DFT 16QAM 100% RB 27924.96 148 94.35
100MHz DFT 64QAM 100% RB 27924 .96 148 91.26
100MHz DFT 64QAM 100% RB 27924.96 157 91.34
100MHz DFT 64QAM 100% RB 28299.96 148 91.29

Note: the set of OFDM, modulation and RB size with higher power was measured on low, middle
and high channel of 50MHz and 100MHz bandwidth. The maxium occupied bandwidth of 50MHz
and 100MHz bandwidth figures were showed in the following.

n261, 50MHz Bandwidth, CP, 27924.96MHz, 64QAM (99% BW)

Multiview Spectrum 1 [ ]
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n261, 100MHz Bandwidth, DFT, 27924.96MHz, 16QAM (99% BW)
Multiview Spectrum 1 [—]
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n261, Module0, SCS=120kHz, MIMO Tx Chain 0 + Tx Chain 1

Bandwidth | OFDM | Modulation RB Frequency Beam ID Occupied

size/offset (MHz) Chain0+Chain1 | Bandwidth

(99%) (MHz)
50MHz CP 64QAM 100% RB 28324.92 20+148 46.10
50MHz CP 64QAM 100% RB 28324.92 29+157 46.25
100MHz CP 16QAM 100% RB 27924.96 20+148 99.88

Note: the set of OFDM, modulation, RB size and channel with higher power at the specified

bandwidth was measured and the figure was showed in the following:

n261, 50MHz Bandwidth, CP, 27924.96MHz, 64QAM (99% BW)

Multiviews Spectrum 1
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n261, 100MHz Bandwidth, CP, 27924.96MHz, 16QAM (99% BW)
MultiView Spectrum 1 [—]
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Type | Ref | Trc | »-value | Y-value | Function Function Result |
™11 1 27.90356 GHz 1.88 dBm Occ By 299.877555099 MHz
T1 1 27873756 GHz -18.52 dBm Ccc Bw Centroid 27 923696675 GHz
T2 1 27973635 GHz -14.25 dBm Ccc Bw Freq Offset “1.2633255 MHz
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n261, Module1, SCS=120kHz, SISO Tx Chain 0

CP-OFDM
Bandwidth | Modulation | Frequency (MHz) | Beam ID Occupied Bandwidth (99%) (MHz)

50MHz QPSK 27525 15 46.06
27924.96 15 46.18

28324.92 15 46.44

16QAM 28324.92 15 46.08

64QAM 28324.92 15 46.03

QPSK 28324.92 25 46.36

100MHz QPSK 27550.08 15 94.65
27924.96 15 94.69

28299.96 15 94.57

16QAM 28299.96 15 94.30

64QAM 28299.96 15 94.75

16QAM 28299.96 25 94.41

Note:The channel with the maximum power of QPSK was chose, and the 16QAM, 64QAM and the
other Beam ID were measured on that channel. The maximum occupied bandwidth figures were
showed in the following two pages.
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Multiview Spectrum [ J

Pef Level 52.00 dBm  Offset 52.00 dB BBwW 1 M=
Atc o sSwWT = ms VBW 3 MHz Mode ALLO Sweep Count 1007100
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.
60 s
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2 Markcr | ablc
Type | Ref | Tre | H-Value 1 Y-valu= 1 Function Fuinction Result )
M1 1 27.50627 GH= 0.52 dBs Occ Bw 46.055368027 MHz
11 1 27,501 /96 GH= 2,91 dem Dcc Bw Centroid 2/7.524823195 GH=z
T 1 27 547351 Gl = -73.47 dAlm e Ry Mreo Ottset BOS7AETHH k1=
J » G

N

19:15:23 21.06.2021

n261, 50MHz Bandwidth, CP-OFDM, 27924.96MHz, QPSK (99% BW)

Multiview Spectrum

[ -]

Count 100/100

Fef Lovel 55.10 dBm  Offset ©5.10 dB — RBW L Mr=
Are odE  SWT Z s = WBW 3 MHz Mode Auto Sweep
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1 Occubied Bandwidth
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™M1 1 27 91316 GHz 0.1 dBm Do Bww 46_ 179562953 MHz
11 1 2001 so4 Gz .45 dem Oce Bw Centroid L D2as /3480 GHE
T i >7. 947960 Gl - -4.53 dnm Occ DBw Fred Otfset -106.51 3075744 K -
] AR D

19:43:41 21.06.2021

n261, 50MHz Bandwidth,CP-OFDM, 28324.92MHz, QPSK (99% BW)
[ -]

Multiview Spectrum
Ref Level 33 20 dBm Offset 53.90 dB RBW 1 MHz
Atc O dB  SWT 1.2 ms VBW 3 MHz Mode AULS Sweep Count 100/100
[N
1 Occupied Bandwidth T
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Twipe | Ref Trc K-V alue 1 Function Function Result )
1 1 28.33228 GHz Scc Bw 46.4341011476 MHz
1 1 28.3016/5 GHz Dcc Bw Centroid 28, 5324895198 UGH=
T 1 T8 345116 Gl = e R Mrec Ottset A GO201 51737 kil =
] =

00:49:17 25.07.2021
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Mt | Spectrum

Ref Level 1200 dim  Offset 62 00 00 = RBW 1 M
Ar 08 BWT 12n

e = VBW JIMH:  Made Sute Sweep Count 100/ 100
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09:17:37 22.06.2021

n261, 100MHz Bandwidth, CP-OFDM, 27924.96MHz, QPSK (99% BW)

Mt | Spectrum

Ref Level 3310 dfm  Offset 63 1000 = RBW 1 M
- Ant 08 BWT 13 ms = VBW IMH:  Made Sute Sweep Count 100/ 100

MIL1] 2.90 cBing
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09:27:50 22.06.2021

n261, 100MHz Bandwidth, CP-OFDM, 28299.96MHz, 64QAM (99% BW)

Mt | Spectrum

Ref Level 33,50 dfim  Offset 63,590 00 = RABW 1 M
Ar 08 BWT 1.2 s = VBW IMH:  Made Sute Sweep Count 1007100
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10 e
1 s
¢ " :
A o peus - 4 -
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— ———-

10:12:56 22.06.2021
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n261, Module1, SCS=120kHz, SISO Tx Chain 0
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121260861-EMC02

DFT

Bandwidth | Modulation | Frequency (MHz) | Beam ID Occupied Bandwidth (99%) (MHz)

50MHz Pi/2 BPSK 27525 15 46.11

27924.96 15 46.19

28324.92 15 46.22

QPSK 28324.92 15 45.98

16QAM 28324.92 15 45.88

64QAM 28324.92 15 45.80

Pi/2 BPSK 28324.92 25 46.15

100MHz | Pi/2 BPSK 27550.08 15 91.43

27924.96 15 91.38

28299.96 15 91.86

QPSK 27924.96 15 91.72

16QAM 27924.96 15 91.91

64QAM 27924.96 15 91.60

16QAM 27924.96 25 92.01

Note:The channel with the maximum power of Pi/2 BPSK was chose, and the QPSK,16QAM,
64QAM and the other Beam ID were measured on that channel. The maximum occupied
bandwidth figures were showed in the following two pages.
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Multiview | Spectrum l
Count 100/ 100

ML) 034 clBiny
27514630 €

20 cm. 1
T W T

20 &

Span 107.0 Mz

CF 77 57507 GHz

2 Marker Tﬂhllr i " . | "
Rel e =

- : 3751465 avz

Ti 1 27.50185 -4

i} : S an

Oz
O

oo Bw Cantrold
Occ Bw Freq Offset

10:34:37 22.06.2021

n261, 50MHz Bandwidth, DFT, 27924.96MHz, Pi/2 BPSK (99% BW)

Multiview | spectrum l
Ref Level 3310 d0m  Offset 63 10 & = RBW 1 Mz
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Ti 1 27.901 709 GHz Oce Bw Cantrold
T2 1 27 94TEFS GHz Occ Bw Freg Offset

10:54:17 22.06.2021

n261, 50MHz Bandwidth, DFT, 28324.92MHz, Pi/2 BPSK (99% BW)

Multiview | Spectrum l
Ref Level 3330 d0m  Offset 63.50 & = RBW 1 M
- A 0d8  SWT 2ma = VBW JIMH:  Mode Auto Sweeap Caunt 100/ 100
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Tvpe | Rel | Trc | |
M1 1
Ti 1 z
T2 1 150 48 +iz
= -

11:04:26 22.06.2021
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Spectrum
Offset ¢ AEW 1
swW1 vBW Mada & Count 100/ 100

1001 prs ; 04 Wiz, 5  Span FOA0 Mz

| ¥-Value | Function Lunction Hesult |
. 91.433944099 MHz

HoYolue
27.56007 GHz -0.20 dBm

15:02:53 22.06.2021

n261, 100MHz Bandwidth, DFT, 27924.96MHz, 16QAM (99% BW)
Multiview Spectrum 1 h]

Pef Level 55,10 dBm  Offset 53.10 dB BBwW 1 M=
Atc ode  sSWT = ms VBW 3 MHz Mode ALLO Sweep Count 1007100
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1 1 27.90356 GHz Cce B 92.007572069 MHz
1 1 28503490 GHz LDcc Bw Centroid 2792335120 GH=
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18:01:20 22.06.2021

n261, 100MHz Bandwidth, DFT, 28299.96MHz, Pi/2 BPSK (99% BW)
Multiview Spectrum 1 ﬁ]
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01:41:22 25.07.2021
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n261, Module1, SCS=120kHz, SISO Tx Chain 1

CAICT

121260861-EMC02

Bandwidth | OFDM

RB
size/offset

Modulation

Beam
ID

Frequency
(MHz)

Occupied Bandwidth
(99%) (MHz)

50MHz CcP

QPSK 100% RB

27525 153

46.11

50MHz CcpP

QPSK 100% RB

27924.96 153

46.11

50MHz CP

QPSK 100% RB

28324.92 153

46.42

100MHz DFT

Pi/2 BPSK | 100% RB

27550.08 153

91.85

100MHz DFT

Pi/2 BPSK | 100% RB

27924.96 153

91.77

100MHz DFT

Pi/2 BPSK | 100% RB

28299.96 153

91.93

Note: the set of OFDM, modulation and RB size with higher power was measured on low, middle
and high channel. The maxium occupied bandwidth figure was showed in the following.
n261, 50MHz Bandwidth, CP, 28324.92MHz, QPSK (99% BW)

[~]

Multiview Spectrum
Ref Level 53.90 dBm  Offset 63.90 dB — RBW 1 Mz
Att odB  SWT 1.2m VBW 3 MHz Mode Auto Sweep Count 100/100
Pa
T Occupied Bandwidth
MI[1] -1.85 dBm|
28.339720 GHz
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P [P
Ty)f’/ 2
0 di / \
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b Fonat it b “’ML’"J e pre i, o [ FTWER RN
-30 dB
40 di
0 dB
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CF 28.32494 GHz 1001 pts 10.2 MHz Span 102.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value ¥-Value | Function Function Result |
M1 1 28.33972 GHz -1.85 dBm Occ Bw 46.420800312 MHz
T1 1 28.301685 GH=z -7.68 dBm Oce Bw Centroid 28.324805112 GH=z
T2 1 28.348106 GHz -7.24 dBm Occ Bw Freq Offset -44. 888152733 kHz
) CECEEEE ]

1

01:15:35 25.07.2021

n261, 100MHz Bandwidth, DFT, 28299.96MHz, Pi/2 BPSK (99% BW)

Spectrum

Multiview

RefLevel 55.90 dBm  Offset
odB  SwWT

[-]

RBW 1L Mz
VBW 3 MHz Mode Auto Sweep

53.90 dB
1.2 ms

Count 100/100

1 Occupied Dandwidth
MI1[11 -3.47 dBm)
28.313610 GHZz|
T1 ey U i i e T e e e A e A
-zo el
{SEWMMM
—a0 di
0 dB
de
CF 258.20006 GHz 1001 pts 50.4 MHz Span 204.0 Mz
2 Marker Table
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 28.513561 GHz -3.47 dBm cc Bw 21.926873402 MHz
T1 1 28.252689 GHz -7.55 dBm Oce Bw Centroid 28.208652365 GHz
= 1 28.344616 GH=z -6.22 dBm Occ Bw Freg Offset -1.307635291 MH=z
! J [T

01:56:32 25.07.2021
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n261, Module1, SCS=120kHz, MIMO Tx Chain 0 Beam ID 16 + Tx Chain 1 Beam ID 144

Bandwidth | OFDM | Modulation RB Frequency Occupied Bandwidth

size/offset (MHz) (99%) (MHz)
50MHz CP QPSK 100% RB 28324.92 46.29
Note: the set of OFDM, modulation, RB size and channel with higher power at the specified

bandwidth was measured and the figure was showed in the following:

MultiView Spectrum

Ref Level 22,
t

90dbm  Offset £3.5
D& SWT 1

Count 100/ 100

90 4 & REW 1 MHZ
2ms & VBW I MHz Mode Auto Swesp
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o dBem — —
s J e VAL Vet L
S0 dim
20 am
CF 76.32404 GHz 1001 pts 10.2 MHz/ Span 102.0 MHz
2 Marker Table
Type | Rel | Tre | H-Value L ¥-Value Function 1 Function Result
M1 1 32 1.33 dBm 46.28954296 MHz
T ac -6.36 dBm 26 iz
T2 5.0 Bm 187.454 iz

14:36:05 29.07.2021
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A.5 Band Edge Compliance

A.5.1 Measurement limit

Part 30.203 the total radiated power of any emission outside a licensee's frequency block shall be
-13 dBm/MHz or lower. However, in the bands immediately outside and adjacent to the licensee's
frequency block, having a bandwidth equal to 10 percent of the channel bandwidth, the conductive
power or the total radiated power of any emission shall be -5 dBm/MHz or lower.

A.5.2 Measurement result

Only the worst case result is given below

n260
Module0, SCS=120kHz, SISO Tx Chain 0, CP-OFDM, 50MHz
Bandwidth | Modulation RB Frequency | Beam Peak (dBm)
size/offset (MHz) ID Limit: -5dBm Limit: -13dBm
50MHz QPSK 100% RB | 37025.04 24 -33.99 -34.16
1RB 37025.04 24 -24.39 -25.98
100% RB 39975 21 -28.79 -29.95
1RB 39975 21 -6.50 -20.69
16QAM 100% RB 39975 21 -29.79 -30.98
64QAM 100% RB 39975 21 -30.92 -31.31
QPSK 100% RB 39975 29 -28.72 -30.25

Note:The channel with the maximum power of QPSK and 1RB was chose, and the band edge of
16QAM, 64QAM and the other Beam ID were measured on that channel.
The left band edge worse case figure:

G el ==.00 dEm  Offset =340 4B REW L rF=
15 Count 10O/ 100

4B SwwT 1.2 ms VDWW 3 MHZ  Mode Auto Sweep

¢
i
AP

,,,,,,

Span 06,0 Mb=
)i R

CF 57.00006 GHi= i001 pts 0.0 M=

O0s5:0ZF:41 21.07.2021

The right band edge worse case figure:

23:22:32 10.08.2021
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Module0, SCS=120kHz, SISO Tx Chain 0, CP-OFDM, 100MHz
Bandwidth | Modulation RB Frequency | Beam Peak (dBm)
size/offset (MHz) ID Limit: -5dBm Limit: -13dBm
100MHz QPSK 100% RB 37050 24 -34.65 -34.73
1RB 37050 24 -24.52 -25.30
100% RB | 39949.92 21 -30.03 -30.62
1RB 39949.92 21 -15.41 -20.93
16QAM 100% RB | 39949.92 21 -30.84 -30.85
64QAM 100% RB | 39949.92 21 -30.97 -31.15
QPSK 100% RB | 39949.92 29 -18.80 -21.29

Note:The channel with the maximum power of QPSK and 1RB was chose, and the band edge of
16QAM, 64QAM and the other Beam ID were measured on that channel.

The left band edge worse case figure:

Multiview || Spectrum 1 C]
Ref Level 55.00 dBm  Offset 63.40 dB = RBW 1 MHz
Att 10 dB SWT 1.2 ms VBW 3 MH=z Mode Auto Sweop Count 100/100
22N
1 Frequency Sweep TRm Avg
MI[1] -24.52 dBm
37.000000 GHZzZ|
MZ[1] -25.30 dBm
6.990000 GHz
aaaaa {( \
0 dBd
w il
VPPV PO PRI SRR rrsnrmg o
0 dEd
-40 d
CF 57.0 GHz 1001 pts 0.0 Mz Span 200.0 Mz
] [ CEEEEEER

05:55:12 21.07.2021

The right band edge worse case figure:

Multiview Spectrum I

Rel Level 3500 dBm  Offset 65.05 38 = RBW | iz
Al Count 1007100

VBW Iz Mode Muto Sweep

tt 1048 EWT 1.2 ms 3 iz

CF 30.99997 Gir ' ' 1001 pis _ ' 0.0 Mz ' ' P 00,0 M
@)

23:06:16 19.06.2021
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Module0, SCS=120kHz, SISO Tx Chain 0, DFT, 50MHz

Bandwidth | Modulation RB Frequency | Beam Peak (dBm)

size/offset (MHz) ID Limit: -5dBm Limit: -13dBm

50MHz Pi/2 BPSK | 100% RB | 37025.04 24 -34.47 -35.28

1RB 37025.04 24 -24.85 -25.47

100% RB 39975 21 -29.96 -30.73

1RB 39975 21 -5.53 -20.65

QPSK 100% RB 39975 21 -29.66 -30.28

16QAM 100% RB 39975 21 -29.98 -31.02

1RB 39975 21 -19.96 -20.96

64QAM 100% RB 39975 21 -30.80 -30.64

Pl/2 BPSK 1RB 39975 29 -19.60 -21.23

Note:The channel with the maximum power and band edge emission of Pi/2 BPSK was chose,
and the band edge of QPSK, 16QAM, 64QAM and the other Beam ID were measured on that
channel.

The left band edge worse case figure:

Multiview | spectrum 1 C]
RefLevel 3500 dBm Offset &3.40 dB RBW 1 MHz
Att 10 dB SWT 1.2 ms VBW 3 MHz Mode 2uto Sweep Count 100/100
A
I Frequency Sweep
mM2[17 -25.47 JdBrn|
G. 995000 GHz|
,,,,, - J L
CH 37.0000_6 GHz 1001 pts 20.0 MHz SEan 200.0 MHz
] QRN e
23:34:03 23.07.2021
The right band edge worse case figure:
spectrum | (-]

0 dEm  Offset 53.0% dB — RBW L MMz

Ref Level 55.0 o= &t
Att 10 dB SWT 1.2 ms @ VBW 3 MHz Mode Auto Sweep

Count 100/100

Lo
I Frequency Sweep.

. mz
R0 A At bt e et e oot et e ot T At s o e e P e e s g s g s

Span 200.0 Mi =

CI__40.00002 Gl 1= 1001 pts Z0.0 Mi iz
] [ CEEEEEE M)

09:02:49 20.06.2021
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Module0, SCS=120kHz, SISO Tx Chain 0, DFT, 100MHz

Bandwidth | Modulation RB Frequency | Beam Peak (dBm)

size/offset (MHz) ID Limit: -5dBm Limit: -13dBm

100MHz | Pi/2 BPSK | 100% RB 37050 24 -35.05 -35.56

1RB 37050 24 -24.73 -26.06

100% RB | 39949.92 21 -30.78 -31.14

1RB 39949.92 21 -20.89 -21.00

QPSK 100% RB | 39949.92 21 -20.65 -20.77

16QAM 100% RB | 39949.92 21 -20.65 -20.69

64QAM 100% RB | 39949.92 21 -20.87 -21.08

QPSK 100% RB | 39949.92 29 -20.77 -20.92

16QAM 1 RB 39949.92 29 -21.13 -21.18

Note:The channel with the maximum power of Pi/2 BPSK and 100% RB was chose, and the band
edge of QPSK, 16QAM, 64QAM and the other Beam ID were measured on that channel.

The left band edge worse case figure:

SUPETHRSIEN SESTP SU S i bt ottt e s s o e o b i o i A b

Span 2000 MI >

T 370 Gz 1001 _prs Z0.0 MI > _
J [ | BEEEEEEEC

00:33:40 24.07.2021

The right band edge worse case figure:

Multiview Spectrum I

Rel Level 3500 dBm  Offset 65.05 38 = RBW | iz
Att W m vBwW Made

Count 100,100

CF 30.99997 Gir ' ' 1001 pis _ ' 0.0 Mz ' ' P 00,0 M
Wi .

04:18:58 20.06.2021
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n260, Module0, SCS=120kHz, SISO Tx Chain 1

Bandwidth | OFDM | Modulation RB Frequency Beam Peak (dBm)
size/offset (MHz) ID Limit: Limit:

-5dBm | -13dBm
50MHz CP QPSK 100% RB 37025.04 152 -35.11 -35.64
50MHz CP QPSK 100% RB 37025.04 148 -34.26 -35.05
50MHz CP QPSK 100% RB 39975 150 -27.88 -28.99
50MHz CP QPSK 1 RB 39975 150 -19.01 -20.92
100MHz CP QPSK 100% RB 37050 152 -35.35 -35.39
100MHz DFT QPSK 1RB 39949.92 150 -20.17 -21.18
100MHz CP QPSK 1RB 39949.92 150 -19.93 -21.20
100MHz DFT QPSK 1RB 39949.92 150 -20.72 -21.35
100MHz DFT QPSK 100% RB 39949.92 148 -30.79 -30.57

Note: the set of OFDM, modulation and RB size with higher power was measured on low and high
channels of 50MHz and 100MHz bandwidth.

The left band edge worse case figure:

¥ O 02 hiM Gz _ _ 1001 pis _ 00 ik, _ _ Span F00.0 Mz
Il

05:47:35 20.08.2021

The right band edge worse case figure:

Multiview Spectrum 1
RefLevel 35.00 dBm Offset 68.03 dB — RBW 1 MHz
Att 10dB  SWT 1.2 ms = VBW 3 MHz Mode Auto Sweep Count 100/100
P
1 Frequency Sweep (aal-N =]
MI[1] -19.01 dBm
40.000000 GH2|
M2[1] -20.92 dBm
10.005000 GHz|
a { ]
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2
AR B T PR R A e s g s} A o )
o de
—au
o de
de
CF 40.00002 GH= 1001 pts 20.0 MHz SEah 200.0 MH=z
[ CEEEEEE B ]

02:45:39 24.07.2021
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n260, Module0, SCS=120kHz, MIMO Tx Chain 0 Beam ID 24 + Tx Chain 1 Beam ID 152

Bandwidth | OFDM | Modulation RB Frequency Peak (dBm)
size/offset (MHz) Limit: -5dBm | Limit: -13dBm

50MHz CP QPSK 100% RB 39975 -29.26 -30.85
50MHz CP QPSK 1RB 39975 -18.61 -20.81
Note: the set of OFDM, modulation, RB size and channel with higher power at the specified

bandwidth was measured.

The left band edge worse case figure:

(-]

MultiView Spectrum
Ref Level 35.00 dBm  Offset 68.03 dB RBW 1 MHz
Att 0dB  SWT 1.2ms VBW 3 MHz Mode Auto Sweep Gount 100/100
M1[1] -29.26 dBm
30 d 40.000000 GHz|
M2[1] -30.85 dBm

40.005000 GHz|

60 d
Span 200.0 MHz
—

1001 pts 20.0 MHz

CF 39.97502 GHz

15:10:13 20.06.2021

The right band edge worse case figure:

[-]

MultiView Spectrum
Ref Level 35.00 dBm Offset 62.03 dB RBW 1 MHz
Att 10 dB SWT 1.2 ms VBW 3 MHz Mode Autc Sweep Count 100/100
M1[1] -18.61 dBm
30 dBm <40.000000 GHz|
M2[1] -20.81 dBm|
40.005000 GHz|

10 dBm: /f\\
i

-=z0 dBm

-40 dBm

-s0 dBm

-60 dBm

Span 200.0 MHz
) CHRNNRED W

1001 pts 20.0 MHz

CF 40.00002 GHz

03:35:00 24.07.2021
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121260861-EMC02
n260
Module1, SCS=120kHz, SISO Tx Chain 0, CP-OFDM, 50MHz
Bandwidth | Modulation RB Frequency | Beam Peak (dBm)
size/offset (MHz) ID Limit: -5dBm Limit: -13dBm
50MHz QPSK 100% RB | 37025.04 25 -33.97 -34.67
100% RB 39975 27 -29.44 -30.53
1RB 39975 27 -19.49 -21.14
16QAM 100% RB 39975 27 -30.18 -30.54
64QAM 100% RB 39975 27 -30.50 -31.42
16QAM 100% RB 39975 18 -30.69 -30.92

Note:The channel with the maximum power of QPSK and 1RB was chose, and the band edge of
16QAM, 64QAM and the other Beam ID were measured on that channel.
The left band edge worse case figure:

Multiview Spectrum 1
Refl Level 55.40 dBin Offsel 63.40 dB — RBYW 1 Mz
Attt o d sSw 1.2 ms = VBW 3 MHz Mode Auto Sweep
Do
1 Frequency Sweep
MI[1] = |

2 s.00 >
mM2[1] -34.6 /7 dBm)|
6.995000 GHZz|

e [
T
ST JRUS U—
0 dB
CF 37.02506 GH=z 1001 pts 20.0 MHz= Sean 200.0 MHz=z
] SN R G
15:37:36 20.06.2021
The right band edge worse case figure:
Multiview Spectrum 1
RefLevel 35.00 dBm Offset 63.03 dB RBW 1 MHz
Att 10 dBe SWT 1.2 ms= vBW 3 MH=z Mode Auto Swoop Count 100/100
PA
TTrequency Sweep TR Avg
M1[1] -19.49 dBm|
<0.000000 GHZz|
M2[1] -21.14 dBm

40.005000 GHz|

=2
S e e e e

CF <10.00002 GH=z 1001 pts 20.0 MHz Span 200.0 MHz
SR =)
] [T

10:21:01 24.07.2021
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121260861-EMC02

Module1, SCS=120kHz, SISO Tx Chain 0, CP-OFDM, 100MHz

Bandwidth | Modulation RB Frequency | Beam Peak (dBm)

size/offset (MHz) ID Limit: -5dBm Limit: -13dBm

100MHz QPSK 100% RB 37050 25 -34.30 -34.59

1RB 37050 25 -25.27 -25.90

100% RB | 39949.92 27 -30.67 -30.77

1RB 39949.92 27 -13.31 -20.81

16QAM 100% RB | 39949.92 27 -13.80 -21.02

64QAM 100% RB | 39949.92 27 -15.53 -20.82

QPSK 100% RB | 39949.92 18 -13.40 -21.27

Note:The channel with the maximum power of QPSK and 1RB was chose, and the band edge of
16QAM, 64QAM and the other Beam ID were measured on that channel.

The left band edge worse case figure:

Multiview Spectrum 1 ﬁ]
NRefLevel 35.00 dBm Offsct €3.40 dB nNEW 1 MH=z
Att 10 dBe SWT 1.2 ms= vBW 3 MH=z Mode Auto Swoop Count 100/100
uuuuu / \\
. PR
S N S VSO A= L e U DU UU——
,,,,, -
CF 37.0 GH= 1001 pts 20.0 MHz= Sean 200.0 MH;l
] [ PR
08:57:00 24.07.2021
The right band edge worse case figure:
Multiview Spectrum 1 [ ]
RreflLevel 35.00 dBm Offset 52.03 dB RBW 1 MHz
ATT 10 d SWT 1.2 ms VBW 3 MHz Mode Muto Sweep Gount 100/ 100

i

,,,,,

CF 35,9500 Sz 1001 pts Z0.0 Mz Span Z00.0 M=
S =
] SRR s

18:59:10 20.06.2021
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Module1, SCS=120kHz, SISO Tx Chain 0, DFT, 50MHz

CAICT

121260861-EMC02

Bandwidth | Modulation RB Frequency | Beam Peak (dBm)

size/offset (MHz) ID Limit: -5dBm Limit: -13dBm

50MHz Pi/2 BPSK | 100% RB | 37025.04 25 -34.10 -35.56

1RB 37025.04 25 -24.41 -25.59

100% RB 39975 22 -30.62 -30.65

1RB 39975 27 -19.79 -20.99

QPSK 100% RB 39975 22 -20.17 -21.06

16QAM 100% RB 39975 22 -19.54 -20.84

64QAM 100% RB 39975 22 -19.62 -20.62

Pi/2 BPSK 1RB 39975 18 -19.74 -21.12

Note:The channel with the maximum power of Pi/2 BPSK and 100% RB was chose, and the band
edge of QPSK, 16QAM, 64QAM and the other Beam ID were measured on that channel.

The left band edge worse case figure:

Multiviewr
RefLevel 35.00 dB
Att 10

2N

1 Frequency Sweep

Spectrum

[-]

m  Offset 63.40 dB
SwW 1.2m

dB

RBW 1 MHz

VBW 3 MHz Mode Auto Sweep

MI[1]

M2[1]

Count 100/100

1R Avg
-24.41 dBm|
27.000000 GH>|
-25.59 dBm)|
6.995000 GHz|

CF 37.00006 GH=

1001 pts

20.0 MHz

SEan 200.0 MHz

09:14:48 24.07.2021

,,,,,

,,,,,

CIr_ 4000002 Gl 1=

1001 pis

NN INED

Span 200.0 M T>

)

] [T

14:36:30 21.06.2021
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121260861-EMC02
Module1, SCS=120kHz, SISO Tx Chain 0, DFT, 100MHz
Bandwidth | Modulation RB Frequency | Beam Peak (dBm)
size/offset (MHz) ID Limit: -5dBm Limit: -13dBm
100MHz | Pi/2 BPSK | 100% RB 37050 25 -35.29 -35.90
100% RB | 39949.92 27 -31.06 -31.52
1RB 39949.92 27 -20.32 -20.61
QPSK 100% RB | 39949.92 27 -20.57 -20.56
16QAM 100% RB | 39949.92 27 -20.44 -21.10
64QAM 100% RB | 39949.92 27 -20.75 -20.93
QPSK 100% RB | 39949.92 18 -20.20 -20.74

Note:The channel with the maximum power of Pi/2 BPSK and 100% RB was chose, and the band
edge of QPSK, 16QAM, 64QAM and the other Beam ID were measured on that channel.

The left band edge worse case figure:

Multiview Spectrum 1
Ret Level 23 .40 dBm Ottset &= 40 dB RBW 1 IMHz
Atr Oan  Sswi T e e VBW 3 MH>  Mode Ao Sween Connt 1007100

=2
T Freqliency Sween

EVE
M2L1] -25.00 dBm
6.090000 GHz|

l{«»w R R A A e '\

-20 de
77777 m
e i
LS P NI O s e i b it Ao e et
R

20.0 MHz Span 200.0 MHz |

CF 37.05 GHz 1001 pts
] [ CEEEEEE )

10:26:49 21.06.2021

The right band edge worse case figure:

Multiview Spectrum 1
Ref Level 55.00 dBm  Offset 68.03 dB — RBW 1 Mz
Att 10dB  SwW 1.2m VBW 3 MHz Mode Auto Sweep Count 100/100

PA
TR &vg
MI[1] -20.20 dBm
ao 40.000000 GHz
M2[1] -20.74 dBm
40.010000 GHz

- /|
JRTI

2048 ]

-30 de

-40 de

-50 de

-60 dB

20.0 MHz SEan 200.0 MHz

CF 39.99992 GHz 1001 pts
) NHERRED e

12:28:56 21.06.2021

©Copyright. All rights reserved by CTTL. Page 91 of 135



CAICT

(Em!

121260861-EMC02
n260, Module1, SCS=120kHz, SISO Tx Chain 1
Bandwidth | OFDM | Modulation RB Frequency Beam Peak (dBm)
size/offset (MHz) ID Limit: Limit:

-5dBm | -13dBm
146 -33.71 -34.87

50MHz CcP 16QAM 100% RB 37025.04

50MHz CcpP 16QAM 100% RB 39975 155 -30.44 | -30.52
100MHz CP QPSK 1RB 37050 146 -24.56 -25.38
100MHz CP QPSK 1RB 39949.92 155 -20.11 -21.04

Note: the set of OFDM, modulation and RB size with higher power was measured on low and high

channels of 50MHz and 100MHz bandwidth.

The left band edge worse case figure:
(-]

Multiviewr Spectrum
RefLevel 35.00 dBm Offset 63.40 dB — RBW 1 MMz
Att 10 dB  SWT 1.2 ms @ VBW 3 MHz Mode Auto Sweep Count 100/100

P,
MIL1] -24.56 dBm

1 Frequency Sweep
37.000000 GHz|
M2[1] -25.38 dBm
36.990000 GHz|

. i

-10 de ’

-20 dB = !i L\.‘WM
ISP VU TV PUCUPIPUSOIT. USRIV DRSS SR | SRNSIURNPSSHY U VNSNS VAU SV UUSVEIIN PSSP YU
-30 de

-40 dBi

-50 dB

-60 de

CF 37.0 GH=z 1001 pts 20.0 MHz &En 200.0 MHz

] [ TR
17:12:45 21.06.2021
The right band edge worse case figure:
MultiView Spectrum
Count 100/100

dBm  Offset 68.03 dB RBW 1 MHz
VBW 3 MHs  Mode Aulo Sweep

10 JB SWT 1.2 ms
Pa
1 Frequency Sweep TR Avg
MI[1] -20.11 dBm
“40.000000 Gl Iz|
M2[1] -21.04 dBm
40.010000 Gl Iz|

Ref Level 35.00
AL

SEan 200.0 MHz
[ EEEEEEE B ]

CF 39.99992 GHz 1001 pts 20.0 MHz

17:58:10 21.06.2021
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n260, Module1, SCS=120kHz, MIMO Tx Chain 0 Beam ID 27 + Tx Chain 1 Beam ID 155
Bandwidth | OFDM | Modulation RB Frequency Peak (dBm)
size/offset (MHz) Limit: -5dBm | Limit: -13dBm
50MHz CP 16QAM 100% RB 39975 -30.35 -30.45
100MHz CP QPSK 1RB 39949.92 -14.33 -21.04
Note: the set of OFDM, modulation, RB size and channel with higher power at the specified

bandwidth was measured.

The worse case figure:
Count 100/ 100

I-Mulli\cl'u'r\-\i' l Spectrum l
35.00 d8m  Dffset 63.03 &
&8 5 1.2ms = VBW IMMz  Mode Auto Sweep

Rel Level 3
Att

Span Z00.0 Wiz

F0,0 Mtz

1001 pts

CF 39,99997 GHz____

08:26:46 22.06.2021
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121260861-EMC02

(Em!

n261
Module0, SCS=120kHz, SISO Tx Chain 0, CP-OFDM, 50MHz
Bandwidth | Modulation RB Frequency | Beam Peak (dBm)
size/offset (MHz) ID Limit: -5dBm Limit: -13dBm
50MHz 64QAM 100% RB 27525 20 -30.04 -31.09
1 RB 27525 20 -22.01 -29.99
100% RB | 28324.92 20 -18.97 -20.02
1RB 28324.92 20 -7.16 -29.57
16QAM 100% RB | 28324.92 20 -36.61 -38.18
QPSK 100% RB | 28324.92 20 -7.39 -30.27
64QAM 100% RB | 28324.92 28 -35.70 -37.53

Note:The channel with the maximum power of 64QAM and 1RB was chose, and the band edge of
16QAM, 64QAM and the other Beam ID were measured on that channel.
The left band edge worse case figure:

Multiview Spectrum 1
RefLevel 35.00 dBm Offset 62.00 dB — RBW 1 MMz
Att 10 dB  SWT 1.2 ms = VBW 3 MHz Mode Auto Swieep Count 100/100

=

1 Frequency Sweep
M1[1] -22.01 dBm

27.500000 GHz
M2[1] -29.99 dBm
27.495000 GHz

-20 dB = il fy
"E. \‘« /\ /\
2048, T T ke - T T TN
40 dB
-S0 dB
-60 dB&
CF 27.50002 GH=z 1001 pts 20.0 MHz Spa_n 200.0 MHz
J I
15:39:45 04.06.2021
The right band edge worse case figure:
Multiview Spectrum 1
RefLevel 35.00 dBm Offset 63.90 dB RBW 1 MHz
Att 10 dB SWT 1.2 ms vBW = MHz Mode Auto Sweep Count 100/100

Pa

T Frequency Sweep =
MI[1] -7.16 dBm|

28.350000 GHz
M2[1] -29.57 dBm
28.355000 GHz

20.0 MHz SEan 200.0 MHz

CF 28.34994 GHz 1001 pts
) CHNNENNED W

13:24:29 20.06.2021
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121260861-EMC02
n261, Module0, SCS=120kHz, SISO Tx Chain 0, CP-OFDM, 100MHz
Bandwidth | Modulation RB Frequency | Beam Peak (dBm)
size/offset (MHz) ID Limit: -5dBm Limit: -13dBm
100MHz 64QAM 100% RB | 27550.08 20 -32.10 -32.80
100% RB | 27550.08 18 -38.40 -39.52
1RB 27550.08 18 -27.97 -30.98
100% RB | 28299.96 20 -24.25 -23.78
1RB 28299.96 18 -27.80 -28.92
The left band edge worse case figure:
Multiview Spectrum ﬁ

RBW 1 MHz
Count 100/ 100

RefLevel 35.00 dBm Offset 62.00 dB
ATC 10 d SWT 1.2 ms VBYY 3 IMHz Mode AULo Sweep
TR Avg
-27.97 dBm|
27.500000 Gl Iz
-30.98 dBm
27.490000 GHz|

=%

1 Frequency Sweep
MI[1]

M2[1]

u
z

]
—

SEan 200.0 MHz
] CHEEEEEED

1001 pts 20.0 MHz

CF 27.50008 GHz

23:23:06 24.06.2021

The right band edge worse case figure:

T 5350 a0 = ROW 1 T
5 s e VBW 3 MHz  Mode aute FET

.........
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121260861-EMC02
n261, Module0, SCS=120kHz, SISO Tx Chain 0, DFT, 50MHz
Bandwidth | Modulation RB Frequency | Beam Peak (dBm)
size/offset (MHz) ID Limit: -5dBm Limit: -13dBm
50MHz 64QAM 100% RB 27525 20 -12.43 -12.9
1RB 27525 20 -15.71 -28.6
100% RB | 28324.92 20 -36.57 -36.92
1RB 28324.92 20 -6.42 -29.47
QPSK 100% RB | 28324.92 20 -35.02 -35.57
16QAM 100% RB | 28324.92 20 -36.39 -37.22
Pi/2 BPSK | 100% RB | 28324.92 20 -36.29 -38.62
64QAM 100% RB | 28324.92 28 -36.50 -37.02

Note:The channel with the maximum power of 64QAM and 100% RB was chose, and the band
edge of QPSK, 16QAM, Pi/2 BPSK and the other Beam ID were measured on that channel.

The left band edge worse case figure:

MultiView Spectrum 1 .
Ref Level 35.00 dBm Offset 62.00 dB RBW 1 MHz
Att 10de  SwWT 1.2 ms = VBW 3 MHz Mode Auto Sweep Count 100/100
=Y
1 Frequency Sweep
M1[1] -15.71 dBm
27.500000 GHz|
M2Z[1] -28.60 dBm

27.495000 GHz|

|
i A\
- /RN I

|30 AR =

40 dB

sods

60 dB

CF 27.50002 GHz 1001 pts 20.0 MH2Zz S“an 200.0 MH2z

il | [T

15:11:43 04.06.2021

The right band edge worse case figure:
=)

Ref Level 233,90 dBrm Offset 63.90 dB = RBW 1 MHZ

e 10 dB sBwWT B84.5 s e VBW 3 MH= Mode Auto FET

Count 957100 P&y

® LR Avaloo

" MAL 6.42 dBm

S T ZE.AS0000 GH=

MZEal 29.47 dBr
28. 255000 GH=

ot i PGS S SO IO o W e, s,

CE 8. 34993 Ge 1001 pt= Bpan 2000 Mils
e —

JT J B
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121260861-EMC02

(

n261, Module0, SCS=120kHz, SISO Tx Chain 0, DFT, 100MHz
Bandwidth | Modulation RB Frequency | Beam Peak (dBm)
size/offset (MHz) ID Limit: -5dBm Limit: -13dBm
100MHz 64QAM 100% RB | 27550.08 18 -38.06 -38.85
100% RB | 27550.08 20 -17.03 -17.36
1RB 27550.08 20 -23.70 -28.75
100% RB | 28299.96 20 -14.09 -13.92
1 RB 28299.96 20 -19.89 -29.99

The left band edge worse case figure:

Spectrum |=%,:'|

Ref Level =22.00 dBm Offset 52.00 dB s RBW 1 MH=z
e ATE o dB BWT B84.5 pus - VBW 3 MH:z Mode auto FET

Count 97100 [N
® 1Rm Avglog

rMaral 1L 7.03 dBmn

L7 .HS00000 GH:E=
mM2[1] 1L7.36 dBmm
10 cBm 27 .A400000 GH=

B L P ¥ e W sk i e T It

o [ \

=10 dBm )I L

= /1
=y B SN g ES OR[N
_2‘59_,?5' P et Mo ),
i
-50 dBm

-40 dBm

-50 dBm

~G0 dBm

=70 dBm

CF 27.55008 GH= 1001 pts BEan Z200.0 MiH=
- 4 = o915 5:

The right band edge worse case figure:

Spectrum |=%,:'|

Ref Level =23.90 dBm Offset 53.90 dB s RBW 1 MH=z
e ATE o dB BWT B84.5 pus - VBW 3 MH:z Mode auto FET

Count 96,100 [N
® 1Rm Avglog

9
20 dBm rMafal 1L<3.09 dBmm
2. AS0000 GH:E=
mM2L1] 13.92 dBm
ZE.IGO0000 GH=

10 dBm
T T i L e e

O dBrm = \

=10 dBm |.' forT Lt
L .
—) R e e W AT

-20 dBm WY WA
.
":Mam

-40 dBm

-50 dBm

~G&0 dBm

=70 dBm

CF 28.29996 GHZz 1001 pts BEGI’I 200.0 MHZz
oz . ik | O9: 241329
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121260861-EMC02

(Em!

n261, Module0, SCS=120kHz, SISO Tx Chain 1
Bandwidth | OFDM | Modulation RB Frequency Beam Peak (dBm)
size/offset (MHz) ID Limit: Limit:
-5dBm | -13dBm
50MHz CP 64QAM 100% RB 27525 148 -36.94 -38.23
50MHz CP 64QAM 100% RB 28324.92 148 -35.87 -36.97
100MHz DFT 64QAM 100% RB 27550.08 148 -38.69 -39.53
100MHz DFT 64QAM 100% RB 28299.96 148 -37.99 -37.93
Note: the set of OFDM, modulation and RB size with higher power was measured on low and high

channels of 50MHz and 100MHz bandwidth.

The left band edge worse case figure:

(-]

Multiview Spectrum
ReflLevel 32.00 dBm Offset 62.00 dB « RBW 1 MHz
Att ode  SwWT 1.2m VBW 3 MHz Mode Auto Sweep Count 100/100
P
1 Frequency Sweep TRM Avg
MI[1] -36.94 dBm
27.500000 GHz|
M2[1] -38.23 dBm
27.495000 GHz|

10 g Lonrctm, et e e Al A
-20 dB / \\
-50 dB
CF 27.52502 GH=z 1001 pts 20.0 MHz &En 200.0 MHz
) [P ]
03:05:12 25.06.2021
The right band edge worse case figure:
Multiview Spectrum
Count 100/100

RefLevel 33.90 dBm Offset 63.90 dB RBW 1 MH=z
Att odB  SwT 1.2 ms VBW 3 MHz Mode Auto Sweep

M1[1] -35.87 dBm|
28.350000 GHz
M2[1] -36.94 dBm|
28.,355000 GHz

odi

pas / ——— \

-20 de { \
-30 de
A A et b [ b A A A AP b e Pt b A i e

L mcmrerrrnd
s
=50 dB
-60 de
CF 25.32494 GH=z 1001 pts 20,0 MHZ Span 200.0 MHz
] SRR e

03:15:09 25.06.2021
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121260861-EMC02
n261, Module0, SCS=120kHz, MIMO Tx Chain 0 Beam ID 20 + Tx Chain 1 Beam ID 148
Bandwidth | OFDM | Modulation RB Frequency Peak (dBm)
size/offset (MHz) Limit: -5dBm | Limit: -13dBm
50MHz CP 64QAM 100% RB 28324.92 -36.07 -36.66
Note: the set of modulation, RB size and channel with higher power at the specified bandwidth

was measured.
Count 100/ 100

Spectrum

MultiView

Ref Level 33.50 d8m

Offset £3.90 & = RRW 1 MMz
048 SWT L2 ms Mode Auto Sweap

VBW 3 MMz

50 cm 1
_ _ 3 an 50,0 Miiz

0.0 Mz
| GRS X

1601 pis

CF 28.32494 GHz

15:02:53 29.07.2021
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121260861-EMC02
n261
Module1, SCS=120kHz, SISO Tx Chain 0, CP-OFDM, 50MHz
Bandwidth | Modulation RB Frequency | Beam Peak (dBm)
size/offset (MHz) ID Limit: -5dBm Limit: -13dBm
50MHz QPSK 100% RB 27525 15 -36.43 -38.05
1 RB 27525 15 -26.42 -28.95
100% RB | 28324.92 15 -33.47 -34.84
1 RB 28324.92 15 -27.15 -30.67
16QAM 100% RB | 28324.92 15 -36.70 -37.27
64QAM 100% RB | 28324.92 15 -36.85 -37.69
QPSK 100% RB | 28324.92 25 -33.65 -34.78

Note:The channel with the maximum power of QPSK and 1RB was chose, and the band edge of
16QAM, 64QAM and the other Beam ID were measured on that channel.
The left band edge worse case figure:

Multiview Spectrum
RcfLevel 35.00 dBm  Offsct 62.00 dB RBW 1 MH=
Att 10 dB  SWT 1.2 ms VBW 3 MHz  Mode Auto Sweep Count 1007100
P
T Trequency SwWeep TR A
M1[1] 27.15 dBm
27.500000 GHz=|
MZL1] -30.67 dBRmM

27.495000 GHz|

CF 27.50002 GH= 1001 pts 20.0 MHz= &Eh 200.0 MHz=
=
] REEE D

21:12:22 21.06.2021

The right band edge worse case figure:

Multiview Spectrum
RefLevel 35.00 dBm Offset 63.90 dB — RBW 1 MHz
Atc 10d T 1.2 ms = VBW 3 MHz Mode Auto Sweoop Count 100/100
P
T Frequency Sweep TR A
MI[1] -26.42 dBm

Z8.350000 GHz|
M2[1] -28.95 dBm
28.355000 GHz

CF 28.31994 GH=z 1001 pts 20.0 MHz Span 200.0 MHz
SR =)
] [T

20:26:38 21.06.2021
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121260861-EMC02
n261, Module1, SCS=120kHz, SISO Tx Chain 0, CP-OFDM, 100MHz
Bandwidth | Modulation RB Frequency | Beam Peak (dBm)
size/offset (MHz) ID Limit: -5dBm Limit: -13dBm
100MHz QPSK 100% RB | 27550.08 15 -37.85 -38.25
1 RB 27550.08 15 -28.80 -30.79
100% RB | 28299.96 15 -36.87 -37.78
1RB 28299.96 15 -27.77 -28.96
16QAM 100% RB | 28299.96 15 -37.74 -38.17
64QAM 100% RB | 28299.96 15 -37.77 -38.56
16QAM 100% RB | 28299.96 25 -37.69 -38.41

Note:The channel with the maximum power of QPSK and 1RB was chose, and the band edge of
16QAM, 64QAM and the other Beam ID were measured on that channel.

The left band edge worse case figure:
Multiview l Spectrum

RefLevel 3500 d8m  Offset 6200 &8 = RBW 1 Mz
At 10 SWT LZms = VBW 3Mriz  Mode futo Sweep Count 100/ 100

b
30 0 . . . . 27,50
27,490000 GHe|

0 .

LF A SO0 GHe r " 1001 l!ls. )ﬂ.[i [ IFxd - B .:' pan 200.0 Mz
W)
The right band edge worse case figure:
Multiview | Spectrum l
Ref Level 3500 d8m  Offset 6350 a8 REBW 1 M
ALt 1098 SWT 1.2 ms VBW 3 Mz Mode fwto Sweep Count 100/ 100

P
30 dbe T T ! 1 PEL, 0

0 .

2000 Wiz g 3 Span 000 Miiz
e

S AA000 Gz ' 001 pis
CHIREEHE ALY L

09:43:17 22.06.2021
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121260861-EMC02
n261, Module1, SCS=120kHz, SISO Tx Chain 0, DFT, 50MHz
Bandwidth | Modulation RB Frequency | Beam Peak (dBm)
size/offset (MHz) ID Limit: -5dBm Limit: -13dBm
50MHz Pi/2 BPSK | 100% RB 27525 15 -37.76 -39.34
1RB 27525 15 -27.81 -30.59
100% RB | 28324.92 15 -36.66 -37.86
1RB 28324.92 15 -26.79 -29.01
QPSK 100% RB | 28324.92 15 -34.55 -35.47
16QAM 100% RB | 28324.92 15 -36.11 -37.13
64QAM 100% RB | 28324.92 15 -36.02 -37.44
Pi/2 BPSK | 100% RB | 28324.92 25 -35.63 -37.90

Note: The channel with the maximum power of Pi/2 BPSK and 100% RB was chose, and the band
edge of QPSK, 16QAM, 64QAM and the other Beam ID were measured on that channel.

The left band edge worse case figure:
Nullivinw‘ lipm:trnm

Ref Level 55,00 dBm  Offset 6200 58 = ROW 1 Mz
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The right band edge worse case figure:
Multiview ISPM:(rIlm l

RefLevel 3500 dBm  Offset 63 90 &8 = ABW 1 Mz
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121260861-EMC02
n261, Module1, SCS=120kHz, SISO Tx Chain 0, DFT, 100MHz
Bandwidth | Modulation RB Frequency | Beam Peak (dBm)
size/offset (MHz) ID Limit: -5dBm Limit: -13dBm
100MHz | Pi/2 BPSK | 100% RB | 27550.08 15 -38.57 -39.87
1RB 27550.08 15 -28.14 -30.46
100% RB | 28299.96 15 -38.80 -39.94
1RB 28299.96 15 -28.79 -28.93
100% RB | 28299.96 25 -38.47 -38.64

Note:The channel with the maximum power of Pi/2 BPSK and 100% RB was chose, and the band
edge of QPSK, 16QAM, 64QAM and the other Beam ID were measured on that channel.

The left band edge worse case figure:

T 27 A0008 GHE

0G0 = RBW 1Mz

T rie
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The right band edge worse case figure:
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121260861-EMC02
n261, Module1, SCS=120kHz, SISO Tx Chain 1
Bandwidth | OFDM | Modulation RB Frequency Beam Peak (dBm)
size/offset (MHz) ID Limit: Limit:
-5dBm | -13dBm
50MHz CP QPSK 100% RB 27525 153 -37.03 -38.27
50MHz CP QPSK 100% RB 28324.92 153 -35.74 -36.42
100MHz DFT | Pi/2BPSK | 100% RB 27550.08 153 -39.31 -40.32
100MHz DFT | Pi/2BPSK | 100% RB 28299.96 153 -38.56 -38.96

channels of 50MHz and 100MHz bandwidth.

The left band edge worse case figure:

Note: the set of OFDM, modulation and RB size with higher power was measured on low and high

(-]

Count 100/100

Multiviewr Spectrum
Refl Level 532.00 dBin  Offsel 62.00 dB RBW 1 M-
Att ode  swT 1.2 ms VBW 3 MHz Mode Auto Sweep
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The right band edge worse case figure:
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RBW 1 MHz
VBW 3 MHz Mode Auto Sweep

—
=777 CAICT
121260861-EMC02
n261, Module1, SCS=120kHz, MIMO Tx Chain 0 Beam ID 16 + Tx Chain 1 Beam ID 144
Bandwidth | OFDM | Modulation RB Frequency Peak (dBm)
size/offset (MHz) Limit: -5dBm | Limit: -13dBm
50MHz CP QPSK 100% RB 28324.92 -36.61 -36.81
Note: the set of modulation, RB size and channel with higher power at the specified bandwidth
was measured.
MultiView Spectrum D
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Annex B: Calibration Certificates List

CAICT

121260861-EMC02

Signal Generator

| SMF100A | 104940 | R&S | 2021-12-09 | 1 year |

«

FALAET#T W

China Telecommunication Technology Labs

\«»:“

/

& /—'\
’4'1'”'“‘-“\

N L
St S e
“‘*—-” = LR

aeWRA CINAS ur
el

CP.L!BFU.TIDH
CNAS L0570

r,l_f"

R E UE

FH4HS:  J20X12055
B P E M PEERERES
B P Mo bsUHERE AR LR 52 5
B B B ESRAeR
B S/l ¥ SMFI00A
T #w S 104940
#ll = 8 {f ROHDE&SCHWARZ %]
¥E BB 20204 12 H10H
PR 7 S A R B PR AR B AR E R .

JeLL

A a
- = 4 d —:‘:K._
| "C"‘f':'r d .-’:;“::r *EHE,E‘. ."%n’. "'J, 3
\
—v— e | T r’
e R - | *ﬁ&ﬁ = 3
Hohl: Hi s +86-10-62301383
Bl 100191 3. 486-10-62304104

Flfk: www. chinattl.com

o m

©Copyright. All rights reserved by CTTL.

R M

Email: cali@caict.ac.cn

Page 106 of 135





